from SN T3498-001 to T3499-769, TMZ

from SN T3498-001 to T3499-769, TMZ
Serial Number Range
TMZ-34/19
from SN T3499-001
Part No. 52074
Rev B5
April 2017
April 2017
2
TMZ-34/19
Part No. 52074
April 2017
How to Read Your Serial Number
Part No. 52074
TMZ-34/19
3
April 2017
Table of Contents
310.1 Hydraulic Hoses and Fittings.....................................60
This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at
www.genielift.com. For the most up-to-date parts
information, visit the Parts Lookup System on the
Genie website at www.genielift.com.
400 Boom Components
401.1 Secondary Boom - View 1.........................................62
402.1 Secondary Boom - View 2.........................................64
403.1 Primary Boom............................................................66
404.1 Jib Boom....................................................................68
How to Read Your Serial Number..........................................3
405.1 Wire Harness - Taillinghts..........................................70
Parts Stocking List.................................................................7
500 Platform Components
How to Order Parts................................................................8
501.1 Platform Installation...................................................72
Service Parts Fax Order Form...............................................9
502.1 Light Bar Bracket - CE...............................................74
503.1 Platform Controls.......................................................76
600 Accessories
Electronic Version
601.1 Material Life...............................................................78
Click on any page number to view the figure.
602.1 Material Life...............................................................80
603.1 Spare Tire Options.....................................................82
100 Decals And Paint
604.1 Airline to Platform......................................................84
101.1 Decals and Paint - View 1..........................................10
605.1 Operator Warning Light.............................................86
102.2 Decals and Paint - View 2..........................................12
606.1 French Load Sensing Option.....................................88
607.1 Hitch Extension..........................................................90
200 Base Components
201.1 Base - View 1.............................................................14
202.1 Base - View 2.............................................................16
203.1 Extendable Wheel Axle and Hub...............................18
Indices
Part Number Index...............................................................92
Part Description Index.........................................................95
204.1 Extendable Wheel Axle and Hub...............................20
Cross References
205.1 Fixed Width Axle and Hub.........................................22
Fittings Cross Reference...................................................100
206.1 Fixed Width Axle and Hub - Knott, CE.......................24
207.1 Hitch Assembly - Standard........................................26
208.1 Hitch Assembly - Knott, CE.......................................28
209.1 Hitch Options.............................................................30
210.1 Outrigger Assembly...................................................32
211.1 Hydraulic Brake.........................................................34
212.1 Mechanical Brake - Knott, CE....................................36
213.1 Parking Brake - Domestic..........................................38
214.1 Parking Brake - Knott, CE..........................................40
300 Turntable Components
301.1 Turntable Components...............................................42
302.1 Turntable - Ground Control Side................................44
303.1 Turntable - Hydraulic Power Unit Side.......................46
304.1 Ground Controls........................................................48
305.1 Battery Charger.........................................................50
306.1 Hydraulic Power Unit.................................................52
307.1 Battery Pack Module..................................................54
308.1 Turtable Covers..........................................................56
309.1 Power Cable - Turntable.............................................58
4
TMZ-34/19
Part No. 52074
April 2017
Table of Contents (continued)
This Page Intentionally Left Blank
Part No. 52074
TMZ-34/19
5
April 2017
Notes
6
TMZ-34/19
Part No. 52074
April 2017
Parts Stocking List
Part No. 52074
TMZ-34/19
7
April 2017
How To Order Parts
8
TMZ-34/19
Part No. 52074
April 2017
Fax Order Form
Part No. 52074
TMZ-34/19
9
100 Decals And Paint
April 2017
101.1 Decals and Paint - View 1
10
TMZ-34/19
Part No. 52074
April 2017
100 Decals And Paint
101.1 Decals and Paint - View 1
Item
Part No.
Description
Qty.
--
1484GT
PAINT,AEROSOL,BRIGHT BLUE***
--
32150GT
PAINT,WET,GENIE BLUE (1 GL)**
--
48729GT
DECAL KIT,SAFETY/INST
includes index numbers 2 through 7, 10
through12, 14 through 16, 18 through 22,
25, 26 and 28 through 30
Item
Part No.
Description
Qty.
--
28235GT
DECAL,POWER TO PLATFORM 115V...1
25
43658GT
DECAL,LABEL,PWR TO CHARGR
230V........................................................1
25
44980GT
DECAL,LABEL,PWR TO CHARGR 115
UK...........................................................1
26
52495GT
DECAL,NOTICE,MANUAL
LOWERING............................................1
1
62066GT
DECAL,COSMETIC,GENIE TMZ-34/19..2
--
52987GT
52967......................................................2
27
28157GT
DECAL,USE DEXRON***.......................1
2
48730GT
DECAL,PLATFORM CONTROL
PANEL.....................................................1
28
28175GT
Warning - Compartment Access.............1
29
31060GT
DECAL,DANGER DO NOT ALTER
SWTC.....................................................1
30
28171GT
DECAL,DANGER,NO SMOKING ***......1
31
28164GT
DECAL,NOTICE,HAZARDOUS
MAT'LS*..................................................1
3
37145GT
DECAL, MANUAL LOWERING VALVE....4
4
28161GT
DECAL,WARN,CRUSH HAZARD
HAND......................................................4
5
52004GT
DECAL,LABEL,INTERLOCK LIGHTS.....2
6
97846GT
DECAL,OPERATING INST,PLAT***........1
7
49918GT
DECAL,NOTICE,MATL LIFT OPER........1
8
49910GT
SERIAL NUMBER PLATE,TMZ..............1
TMZ Model
9
33550GT
TAPE,WARNING,BLK/YEL, 50'***..........1
10
52475GT
DECAL,LABEL,TRANSPORT
TIEDOWN*..............................................4
11
46276GT
DECAL,GROUND CONTROL PANEL.....1
12
48724GT
DECAL,WARNING,TOWING
HAZARDS...............................................2
13
48725GT
DECAL,NOTICE,TIRE SPECS...............2
Domestic and CSA Models
--
52684GT
DECAL,NOTICE,TIRE SPECS, CE........2
CE Models
14
48726GT
DECAL,NOTICE, BATTERY INST..........1
15
48727GT
DECAL, DNGER, BATTERY SAFETY.....1
16
35579GT
DECAL,NOTICE,MAX CAPACITY 500....1
ANSI and CE
--
62722GT
DECAL,NOTICE,MAX CAPACITY 440....1
CSA
17
48723GT
DECAL,LABEL,PARKING
BRAKE,ANSI..........................................1
--
52557GT
DECAL,LABEL,PARKING BRAKE
MECH.....................................................1
CE
18
48734GT
DECAL,NOTICE,BATTERY
CONNECT..............................................1
19
48733GT
DECAL,DANGER,TIP-OVER HAZARD...1
20
27564GT
DECAL,DANGER,ELEC.HAZ.STAY
CLR.........................................................2
21
52008GT
DECAL,DANGER,GEN SAFETY GCP....1
22
72899GT
DECAL,NOTICE,TRANSPORT
INST***....................................................1
23
52496GT
DECAL,NOTICE,MANUAL ROTATION....1
24
28174GT
DECAL,POWER TO PLATFORM 230V...1
Part No. 52074
TMZ-34/19
11
100 Decals And Paint
April 2017
102.2 Decals and Paint - View 2
12
TMZ-34/19
Part No. 52074
April 2017
100 Decals And Paint
102.2 Decals and Paint - View 2
Item
Part No.
Description
--
1484GT
PAINT,AEROSOL,BRIGHT BLUE***
--
32150GT
PAINT,WET,GENIE BLUE (1 GL)**
--
48729GT
DECAL KIT,SAFETY/INST
includes index numbers 1 through 3, 8 and
9
1
28236GT
DECAL,WARN,IMPROPER
OPERATION...........................................1
2
28176GT
DECAL,LABEL,MANUAL NOT HERE.....1
3
40434GT
DECAL,LANYARD ANCHORAGE
POINT.....................................................2
4
28174GT
DECAL,POWER TO PLATFORM 230V...1
4
28235GT
DECAL,POWER TO PLATFORM 115V...1
5
33550GT
TAPE,WARNING,BLK/YEL, 50'***..........1
6
37501GT
ROLLER KIT(OVERSIZE) QTY 1...........1
ANSI & CSA
6
44986GT
DECAL,INSTR,SIDE FRC/WIND,AUS.....1
CE
7
37052GT
DECAL,NOTICE,MAX LOAD 500 LBS....1
ANSI and CE models
7
44248GT
DECAL,NOTICE,MAX CAP 440 LBS
CSA and models
8
97846GT
DECAL,OPERATING INST,PLAT***........1
9
48719GT
DECAL,DANGER,GEN SAFETY,PCP.....1
Part No. 52074
Qty.
TMZ-34/19
13
200 Base Components
April 2017
201.1 Base - View 1
14
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
201.1 Base - View 1
Item
Part No.
1
1
Description
Qty.
HANDLE,TONGUE, TMZ34....................1
component no longer available
44733GT
2
Item
Part No.
Description
25
22700GT
WASHER,LOCK,M10..............................2
26
46714GT
HOUSING,POWER INLET.....................1
Domestic and CE, one connector opening
26
55063GT
J-BOX COVER, EUROPEAN TMZ-34.....1
CE shown, United Kingdom only, two
connector openings
HANDLE COVER,PLASTIC....................1
Ref. Hitch Assembly (refer to Figure
2-G).........................................................1
Qty.
3
49366GT
NUT,NYLOCK,M12X1.75........................4
4
49383GT
SCREW,HHC,M12 X 120........................2
27
40928GT
CABLE TIE,BUTTON,BLACK,10.00LG...3
28
65321-SGT
TONGUE ASSY
W/DECAL,STANDARD...........................1
models with hydraulic brakes and standard
hitch assembly; includes index numbers 5
and 8 and 4 each of index number 6
28
65322GT
TONGUE ASSY W/DECAL,COMBO***...1
models with hydraulic brakes and
combination hitch assembly; includes index
numbers 5 and 8 and 4 each of index
number 6
28
65323-SGT
TONGUE ASSY W/DECAL,EURO.........1
CE models with mechanical brakes;
includes index numbers 5 and 8 and 4 each
of index number 6
5
25548GT
SCREW,HHC,M10 X 40MM,GRD8.........4
6
22699GT
WASHER,FLAT,M10,ZINC PLTD............6
7
22736GT
NUT,NYLOCK,M10X1.50........................5
8
41807GT
WEAR PAD, ALIGNMENT......................2
9
162160GT
CHAIN, SAFETY, SNAP HOOK..............2
includes hook
10
55043GT
SCREW,HHC,M10 X1.5 X 120,GR8.8.....1
11
49417GT
SCREW,PHILLIPS,PHM,M5X.8X16.......4
12
49413GT
WASHER,FLAT, M5 YELLOW ZINC.......4
13
27082GT
NUT,NYLOCK,M5X.80............................4
14
52135GT
SIDE LIGHT ASSY W/BULB***..............2
14
65206GT
LENS,SIDE LIGHT,AMBER....................2
29
49402GT
SCREW,HHC,M12 X 1.75 X 220 TMZ.....1
49410GT
WASHER,FLAT,M12...............................2
14
65231GT
BULB,SIDE LIGHT ASSY,14V(52135.....2
30
15
49400GT
SCREW,HHC,M16 X 220........................2
31
40624GT
WHEEL,PNEUM 10",3/4" HUB***...........2
52133GT
TIRE WITH TUBE,TMZ34**********.........2
16
49414GT
WASHER,FENDER, M16........................4
31
17
49362GT
NUT,NYLOCK,M16X2.00........................2
32
49382GT
SCREW,HHC,M12 X 70..........................1
POWER CORD,NOVON***.....................1
33
104556GT
KIT,TMZ/TZ 50 JOCKEY WHEEL KIT.....1
T113621GT
KIT, MOUNTING, TONGUE JACK..........1
18
55019GT
18
55020GT
POWER
CORD,ENGLAND,240V,16AMP..............1
34A
--
67894GT
SCREW JACK,TONGUE***
18
55021GT
POWER CORD,US 110***......................1
34B
52289GT
SNAP RING,SCREW JACK, TMZ..........1
18
55033GT
POWER CORD, ITALY............................1
35
43456GT
CLAMP,TOGGLE,MAST HOLD DOWN...1
18
55034GT
POWER CORD, JAPAN..........................1
36
49379GT
SCREW,HHC,M8 X 1.25 X 25................4
18
55035GT
POWER CORD, ISRAEL........................1
37
25368GT
NUT,NYLOCK,M8X1.25..........................6
18
55036GT
POWER CORD, INDIA............................1
38
24647GT
GROMMET,RUBBER .38 X .13 X .63.....1
18
55037GT
POWER CORD, DENMARK...................1
18
55038GT
POWER CORD, AUSTRALIA.................1
18
55039GT
POWER CORD, SWITZERLAND...........1
19
65308GT
POWER CORD,UK,125V TMZ...............1
20
49374GT
SCREW,PHM,M3 X .5 X 10....................2
Domestic and CE
21
49368GT
NUT,NYLOCK,M3X.50............................2
Domestic and CE
22
55010GT
LOCK, CONNECTOR.............................1
23
46440GT
CONNECTOR,IEC 320 INLET................1
23
46441GT
PIN,CONNECTOR,IEC320.....................1
23
55024GT
HARNESS ASSY,IEC-320......................1
CE only
24
49387GT
SCREW,HHC,M10 X 1.5 X 12................2
Part No. 52074
TMZ-34/19
15
200 Base Components
April 2017
202.1 Base - View 2
16
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
202.1 Base - View 2
Item
Part No.
Description
Qty.
1
55014GT
SCREW,SHC,M8 X 1.25 X 25.................2
2
25368GT
NUT,NYLOCK,M8X1.25..........................2
3
46424GT
WEARPAD,JIB STOP,TMZ34..................1
4
43424PGT
BRACKET,JIB CRADLE,TMZ34.............1
5
19491GT
CONTACTOR,LIMIT SWITCH................1
5
28688GT
SWITCH,LIMIT........................................1
5
65183GT
ROLLER ARM,LIMIT SWITCH TMZ34....1
6
49372GT
SCREW,PHILLIPS,PHM,M4.7 X 30........2
7
49406GT
WASHER,LOCK,M4***...........................2
8
49412GT
WASHER,FLAT,M4.................................2
9
55010GT
LOCK, CONNECTOR.............................1
10
44697GT
WIRE HARNESS,POWER TMZ34.........1
11
22548GT
O-RING, .975 X .210...............................3
12
22700GT
WASHER,LOCK,M10..............................3
13
22699GT
WASHER,FLAT,M10,ZINC PLTD............3
14
46426GT
GROMMET,RUBBER .38 X .38 X .5.......1
Part No. 52074
TMZ-34/19
17
200 Base Components
April 2017
203.1 Extendable Wheel Axle and Hub
18
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
203.1 Extendable Wheel Axle and Hub
Item
Part No.
Description
Part No.
Description
1
46157GT
PIN,CLEVIS,.375 X 1.5...........................2
to SN 79
20
52252GT
WHEEL, 13 INCHES,..............................2
to SN 79
2
12016GT
PIN,COTTER,.125 X .75.........................2
to SN 79
20
52351GT
TIRE,185/80,13",LOADRANGE"C".........2
to SN 79
3
11890GT
GLIDE BUTTON,SIDE,GLL,.100 TK.......4
to SN 79
21
27034GT
SCREW,HHC,M10 X 25MM,GR 8.8.......6
to SN 79
4
44668GT
BEARING,FLANGE,3/8 X 1/2 X 1/4........4
to SN 79
22
22726GT
Nut - Lock, M10 x 1.5 mm.......................6
to SN 79
5
44733GT
HANDLE COVER,PLASTIC....................2
to SN 79
5
52136GT
HANDLE,LOCK,AXLE RETRACT,TMZ....2
includes plastic cover and bearing; to SN
79
6
44665GT
SPRING,AXLE LATCH,TMZ34~.............2
to SN 79
7
32375GT
PIN,LOCK,LONG***................................2
to SN 79
8
38866PGT
PLATE,AXLE STOP,TMZ34....................2
to SN 79
9
49397GT
SCREW,FHS,M8 X 1.25 X 25.................8
to SN 79
10
49375GT
SCREW,HHC,M6 X 16............................8
to SN 79
11
49364GT
NUT,NYLOCK,M6X1.00........................16
to SN 79
12
43430GT
WEAR PAD,AXLE
TOP,OUTER,TMZ34...............................4
to SN 79
13
43432GT
SHIM,WEAR PAD,TMZ34.......................4
(to SN 79) Quanity listed for this item is
approximate. Actual quantity may vary to
ensure proper fit.
13
55011GT
SHIM, WEAR PAD,THIN.........................4
(to SN 79) Quanity listed for this item is
approximate. Actual quantity may vary to
ensure proper fit.
14
43431GT
WEAR PAD,AXLE,SLIDER,TMZ34.........6
to SN 79
15
22578GT
SCREW,HHC,M6 X 20MM,GR8.8..........8
to SN 79
16
28646GT
ZERK,GREASE,1/8 NPT........................2
to SN 79
17
55000GT
AXLE ARM,RIGHT * TMZ34...................1
to SN 79
17
55001GT
AXLE ARM,LEFT* TMZ34......................1
shown; to SN 79
18
80277GT
FENDER ASSY W/DECAL TMZ34.........2
to SN 79
19
46717GT
NUT,1/2-20,ACORN,TMZ34..................10
to SN 79
20
44650GT
WHEEL/TIRE ASSY...............................2
to SN 79
Part No. 52074
Qty.
Item
TMZ-34/19
Qty.
19
200 Base Components
April 2017
204.1 Extendable Wheel Axle and Hub
20
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
204.1 Extendable Wheel Axle and Hub
Item
Part No.
Description
1
47255GT
BOLT,SHORT SHOULDER.....................2
from SN 80
2
32375GT
3
76355GT
4
Qty.
Part No.
Description
21
44064GT
SCREW,HHC,M10 X 30MM,...................6
from SN 80
PIN,LOCK,LONG***................................2
from SN 80
22
22699GT
WASHER,FLAT,M10,ZINC PLTD............6
from SN 80
BUSHING, FLANGE,3/4X7/8X1/2..........2
from SN 80
23
22736GT
NUT,NYLOCK,M10X1.50........................6
from SN 80
HANDLE ASSY,AXL RETRCT T3400.....2
component no longer available
24
4
44733GT
HANDLE COVER,PLASTIC....................2
from SN 80
5
44665GT
SPRING,AXLE LATCH,TMZ34~.............2
from SN 80
6
38028GT
NUT,LP NYLOCK,5/8-11.........................2
from SN 80
7
49397GT
SCREW,FHS,M8 X 1.25 X 25.................8
from SN 80
8
38866PGT
PLATE,AXLE STOP,TMZ34....................2
from SN 80
9
Item
Qty.
WEARPAD, AXLE, TOP TMZ..................4
component no longer available
WELDMENT,RETR AXLE SLEEVE
T34..........................................................1
component no longer available
10
49375GT
SCREW,HHC,M6 X 16..........................16
from SN 80
11
49364GT
NUT,NYLOCK,M6X1.00........................32
from SN 80
12
49376GT
SCREW,HHC,M6 X 25..........................12
from SN 80
13
WEARPAD, AXLE, SIDE.........................6
component no longer available
14
59564-SGT
SPACER, WEARPAD PAINTED TMZ....12
(from SN 80) Quantity listed for this item is
approximate. Actual quantity may vary to
ensure proper fit.
15
59563GT
SHIM, WEARPAD, SLOTTED TMZ.......12
(from SN 80) Quantity listed for this item is
approximate. Actual quantity may vary to
ensure proper fit.
16
28646GT
ZERK,GREASE,1/8 NPT........................2
from SN 80
17
55000GT
AXLE ARM,RIGHT * TMZ34...................1
from SN 80
17
55001GT
AXLE ARM,LEFT* TMZ34......................1
shown; from SN 80
18
80277GT
FENDER ASSY W/DECAL TMZ34.........2
from SN 80
19
44650GT
WHEEL/TIRE ASSY...............................1
from SN 80
19
52252GT
WHEEL, 13 INCHES,..............................1
from SN 80
19
52351GT
TIRE,185/80,13",LOADRANGE"C".........1
from SN 80
20
46717GT
NUT,1/2-20,ACORN,TMZ34..................10
from SN 80
Part No. 52074
TMZ-34/19
21
200 Base Components
April 2017
205.1 Fixed Width Axle and Hub
22
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
205.1 Fixed Width Axle and Hub
Item
Part No.
Description
Qty.
1
49381GT
SCREW,HHC,M12 X 30..........................8
2
49366GT
NUT,NYLOCK,M12X1.75......................12
3
76356GT
AXLE ASSY, HYDR BRAKE, TMZ 34.....1
4
28646GT
ZERK,GREASE,1/8 NPT........................2
5
80277GT
FENDER ASSY W/DECAL TMZ34.........2
6
46717GT
NUT,1/2-20,ACORN,TMZ34..................10
7
44650GT
WHEEL/TIRE ASSY...............................2
7
52252GT
WHEEL, 13 INCHES,..............................2
7
52351GT
TIRE,185/80,13",LOADRANGE"C".........2
8
44064GT
SCREW,HHC,M10 X 30MM,.................14
9
22699GT
WASHER,FLAT,M10,ZINC PLTD............6
10
22736GT
NUT,NYLOCK,M10X1.50........................6
11
49390GT
SCREW,SHC,M12X1.75X45...................4
12
49410GT
WASHER,FLAT,M12...............................8
13
76324-SGT
WLDMT,MNT BRACKET LH...................1
models with hydraulic axle
13
76325-SGT
WLDMT,FIXED AXLE MNT BRKT..........1
Part No. 52074
TMZ-34/19
23
200 Base Components
April 2017
206.1 Fixed Width Axle and Hub - Knott, CE
24
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
206.1 Fixed Width Axle and Hub - Knott, CE
Item
Part No.
Description
Qty.
1
49381GT
SCREW,HHC,M12 X 30..........................8
2
49366GT
NUT,NYLOCK,M12X1.75........................8
3
76404GT
AXLE, ASSY, MECHANICAL..................1
4
80286GT
FENDER W/DECAL................................2
5
55087GT
TIRE/WHEEL ASSY. EURO TMZ34.......2
5
65333GT
WHEEL, EURO 15 INCHES TMZ34.......2
5
65334GT
TIRE,EURO,195R15 TMZ34...................2
6
55140GT
LUG BOLT M12 X 1.5...........................10
7
44064GT
SCREW,HHC,M10 X 30MM,...................6
8
22699GT
WASHER,FLAT,M10,ZINC PLTD............6
9
22736GT
NUT,NYLOCK,M10X1.50........................6
10
59717GT
PLATE, MECH. AXLE SPACER..............6
11
76333-SGT
WLDMT,MNT BRACKET LH...................1
models with mechanical axle
11
76334-SGT
WLDMT,FIXED AXLE MNT BRKT..........1
12
49382GT
SCREW,HHC,M12 X 70..........................8
13
49410GT
WASHER,FLAT,M12.............................16
Part No. 52074
TMZ-34/19
25
200 Base Components
April 2017
207.1 Hitch Assembly - Standard
26
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
207.1 Hitch Assembly - Standard
Item
Part No.
Description
--
44651GT
HITCH, ACTUATOR TZ34
--
52143GT
SHOCK REPLACE. KIT,HITCH, TMZ
--
52144GT
MASTER CYL. PUSH ROD KIT, TMZ
--
52145GT
CAP - HITCH, TMZ-34/19
--
52146GT
MASTER CYL. REPLACE. KIT, TMZ
--
52147GT
SHOULDER BOLT REPLACE. KIT TMZ
--
52148GT
RELEASE HANDLE REPLACE.KIT TMZ
--
52149GT
STOP&SPRING REPLACE.KIT TMZ
--
52150GT
PUSH ROD ASSY.REPLACE.KIT TMZ
--
52151GT
BOOT REPLACE. KIT, HITCH, TMZ
1
Bolt - Shoulder
2
Washer
3
Clip - Release Handle
4
Bolt - Shoulder
5
Washer
6
Nut
7
Bolt - Shoulder
8
Hook
9
Cable
10
Latch - Release
11
Cap
12
Screw
13
Stop
14
Screw
15
Nut
16
Nut
17
Washer
18
Spacer
19
Gasket
20
Reservoir
21
Boot
22
Shock Absorber
23
Bushing
24
Push Rod
25
Spacer
26
Washer
Part No. 52074
Qty.
TMZ-34/19
27
200 Base Components
April 2017
208.1 Hitch Assembly - Knott, CE
28
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
208.1 Hitch Assembly - Knott, CE
Item
Part No.
Description
Qty.
1
49393GT
SCREW,HHC,M10X20,GR5,YEL ZINC...1
2
65350GT
SCREW W/ THREADED
PIN,M12X1.75.........................................1
includes index number 1
3
65352GT
WASHER,FLAT,M12...............................1
4
65341GT
CABLE,BREAKAWAY,HITCH (55053).....1
includes eye and snap ring
5
65340GT
LEVER,HANDBRAKE (55053) TMZ34....1
includes index number 4
6
65351GT
SCREW,HHC,M12 X 1.75 X 25..............1
7
65355GT
WASHER,LOCK,M12..............................1
8
55053GT
HITCH W/MECH. BRAKE EURO
TMZ34.....................................................1
9
65401GT
NUT,BEVELED,M12X1.75 TMZ..............3
10
65354GT
WASHER,DISK M12...............................1
11
65344GT
ZERK,GREASE (55053).........................2
12
28443GT
CABLE TIE,11.5" BLACK........................1
13
65339GT
BELLOWS,MECH HITCH ASSY
(55053.....................................................1
14
49382GT
SCREW,HHC,M12 X 70..........................1
15
65355GT
WASHER,LOCK,M12..............................2
16
65338GT
COUPLER,MECH HITCH ASSY
(55053.....................................................1
17
59971GT
SCREW,HHC,M12 X 80..........................1
18
65346GT
COVER,HITCH BOLT ASSY(55053)......1
19
65342GT
LEVER,INTERNL,MECH HITCH T34.....1
includes clevis, pin and cotter pin
20
65343GT
BEARING,MECH HITCH ASSY (55053..2
21
65345GT
STOP RING (55053) TMZ34...................1
22
65336GT
SHAFT,MECH HITCH ASSY (55053).....1
23
65337GT
SHOCK ABSORBER,HITCH (55053).....1
24
59680GT
NUT,HEX M10-1.5..................................2
25
65347GT
BRACKET,SHOCK ABSORBER
(55053)....................................................1
26
65403GT
WASHER,LOCK,WAVY, M10 TMZ..........1
27
65348GT
SPRING SLEEVE,HITCH ASSY(55053..1
Part No. 52074
TMZ-34/19
29
200 Base Components
April 2017
209.1 Hitch Options
30
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
209.1 Hitch Options
Item
--
Part No.
Description
Qty.
59582GT
HITCH ACTUATOR, COMBO TMZ.........1
includes index numbers 1 through 18, 20
through 25 and index numbers 31 and 32
--
62769GT
KIT,LEVER REPLACEMENT TMZ..........1
includes index numbers 10, 13 and 15
--
62770GT
KIT,MASTER CYLINDER REPAIR
TMZ.........................................................1
-1
62771GT
62765GT
KIT,COUPLER REPAIR (59582) TMZ.....1
PIN,FRONT SHOCK,HITCH ASSY
TMZ.........................................................1
Item
Part No.
Description
28
49366GT
NUT,NYLOCK,M12X1.75........................3
29
24647GT
GROMMET,RUBBER .38 X .13 X .63.....1
30
Qty.
Ref. Tongue Assembly with Decals (refer
to Figure 2-A) (decals are listed in Section
One)........................................................1
31
62763GT
ROLLER,BRAKE ACTUATOR (59582)....2
32
62764GT
DAMPER,SHOCK, HITCH ASSY TMZ....1
33
59711GT
SCREW,HHC,M16 X 110........................8
34
49362GT
NUT,NYLOCK,M16X2.00......................12
59752-SGT
COUPLER 2-5/16" BALL........................1
2
62866GT
PIN,COTTER,0.156 X 1.5 TMZ50...........3
35
3
62766GT
CHANNEL,CLEVIS,HITCH ASSY TMZ...1
35
67340GT
HITCH COUPLER,2"BALL TWISTY.......1
4
62863GT
SCREW,HHC,5/16-18 X .5......................2
36
59720GT
COUPLER, PINTLE RING......................1
WASHER,LOCK,EXTRNL TOOTH,
5/16.........................................................4
36
67232GT
COUPLER 65MM RING EURO TMZ......1
37
67230GT
COUPLER 2" BALL BULLDOG TMZ......1
PIN,ACTUATOR ROLLER,TOP
TMZ50.....................................................1
component no longer available
37
67231GT
COUPLER 2-5/16" BALL BULLDOG T....1
38
59969GT
SCREW,HHC,M16 X 30..........................4
PIN,ACTUATOR ROLLER,INNER TMZ...1
39
59753GT
COUPLER CLEVIS,TMZ........................1
40
67229GT
COUPLER,BALL,2"(50MM) TWST LK*...1
twist lock
40
67233GT
COUPLER 50MM BALL EURO TMZ......1
40
67535GT
COUPLER 2" BALL LEVER LOCK.........1
lever lock
5
62864GT
6
7
62867GT
8
62868GT
ROLLER,ACTUATOR,TOP TMZ.............1
9
62869GT
COVER,ROLLER ACTUATOR TMZ........1
10
62772GT
HOOKS,CABLE ASSY TMZ50...............1
10
62870GT
CABLE ASSY,HITCH,W/HOOKS 3/32.....1
includes hooks
11
62871GT
SCREW,HHC,5/16-18 X 5/8,GR5...........2
12
62872GT
GUIDE,ACTUATOR LEVER....................1
13
62873GT
EMERGENCY LEVER SPRING
TMZ50.....................................................1
14
62773GT
O-RING,MASTR CYLNDR(62768)TMZ...1
14
62874GT
CAP,MASTER CYLINDER TMZ50 **......1
15
62877GT
LEVER,EMERGENCY,HITCH ASSY
T50..........................................................1
16
62875GT
SCREW,HHC,1/4-20 X .75 GR5.............4
17
62876GT
WASHER,LOCK,INTERNAL
TOOTH,1/4..............................................4
18
62878GT
COVER,OUTER ACTUATOR CASE.......1
19
67304GT
BRAKE LINE,LONG 149.5" TMZ50........1
20
62760GT
TUBE,ACTUATOR SLIDER....................1
21
62762GT
GASKET,MASTER CYLINDER
(59582)....................................................1
22
62761GT
CONNECTOR,ORIFICE,.018 TMZ.........1
23
89275GT
KIT,CYLINDER MASTER
REPLACEMEN.......................................1
includes index number 21
24
62879GT
PUSH ROD ASSEMBLY TMZ50.............1
25
62767GT
WEAR BUTTON,NYLATRON TMZ.......10
26
49383GT
SCREW,HHC,M12 X 120........................3
27
49410GT
WASHER,FLAT,M12...............................6
Part No. 52074
TMZ-34/19
31
200 Base Components
April 2017
210.1 Outrigger Assembly
32
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
210.1 Outrigger Assembly
Item
Part No.
Description
Qty.
1
43442GT
BOLT,SHOLDER,OUTRIGGER,TMZ34%%.16
2
49370GT
SCREW,PHILLIPS,PHM,M3X.5X20.....16
3
49405GT
4
55050GT
Item
Part No.
Description
Qty.
27
43441GT
GUIDE,OUTRGR
SWTCH,LEFT,TMZ34.............................4
WASHER,LOCK,M3..............................16
28
43476GT
PIN,OUTRIGGER,PIVOT,TMZ34............4
WASHER,FLAT M3...............................16
29
25284GT
ROD END,.375 X 2.25***........................4
44064GT
SCREW,HHC,M10 X 30MM,...................4
5
49368GT
NUT,NYLOCK,M3X.50..........................16
30
6
44662GT
SNAP RING,EXTERNAL,1.00 DIA.........4
31
22700GT
WASHER,LOCK,M10..............................4
32
44723GT
SPACER,OUTRIGGER PIN***................4
7
30748GT
WASHER,SHIM,1.01 X 1.63 X.062.........8
8
43440GT
GUIDE,OUTRGR SWTCH,RT, TMZ34....4
9
41855GT
SWITCH,OUTRIGGER
INRLCK,TMZ34......................................8
10
46426GT
GROMMET,RUBBER .38 X .38 X .5.......8
11
36245GT
BEARING,FL,1.00IDX1.25ODX0.84L.....8
12
44640GT
BEARING,NYLINEAR,.375 ID................8
12D
109931GT
SCREW,FHS,1/4-20X1.38,NP................4
13
52180GT
OUTRIG
ASSY,MANUAL,WELD,TMZ34...............4
includes index numbers 11 and 14
13
52291GT
OUTRIG
ASSY,MANUAL,COMP,TMZ34...............4
includes index numbers 11, 12 and 14
through 25
14
43468GT
BEARING,2.5"ID X 2.75OD X .75...........4
15
41873GT
FOOT,RUBBER,OUTRIGGER TMZ34.....4
16
109888GT
KIT,FOOTPAD,RETROFIT......................1
16A
109859GT
FOOTPAD,CASTING,OUTRIGGER***....4
16B
109860GT
PLATE,FOOT RETAINER.......................2
16C
109898GT
O-RING, 0.094 X 1.31 X 1.5...................1
16D
109931GT
SCREW,FHS,1/4-20X1.38,NP................4
17
43394GT
O-STYLE RETAINING RING..................4
18
52187GT
PIN - SCREW JACK, (41870).................4
19
52134GT
HANDLE, OUTRIGGER..........................4
19
72111-SGT
SCREW JACK ASSY,TMZ34..................4
includes index numbers 15 through 18 and
index number 20
19
76052GT
SCREW JACK,OUTRIGGER
TMZ34***................................................4
includes index number 18
20
44658GT
PIN,5/8"DIA,3.2GRIP,TMZ34 %%...........4
21
76359GT
HANDLE,LATCH, OUTRGR,
TMZ34**%...............................................4
22
44732GT
HANDLE COVER,PLASTIC,TMZ34.......4
23
44641GT
SPRING,OUTRIGGER
HANDLE,TMZ34.....................................4
24
43475GT
PIN,LATCH,OUTRIGGER,TMZ34..........4
25
46721GT
PIN,GROOVE,.125X1.00,TMZ34............4
26
44666GT
SPRING,OUTRIGGER GUIDE,TMZ34....8
Part No. 52074
TMZ-34/19
33
200 Base Components
April 2017
211.1 Hydraulic Brake
34
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
211.1 Hydraulic Brake
Item
Part No.
Description
Qty.
--
55045GT
HYDRAULIC BRAKE KIT TMZ34
includes index numbers 4 through 7
1
49375GT
SCREW,HHC,M6 X 16............................1
2
25926GT
WASHER,FLAT,M6 PLTD........................1
3
49364GT
NUT,NYLOCK,M6X1.00..........................1
4
48309GT
FITTING,TEE,BRAKE LINE....................1
5
48305GT
BRAKE LINE, LONG, TMZ34.................1
6
55044GT
BRAKE HOSE SERVICE TMZ34............2
7
55078GT
BRAKE LINE SERVICE TMZ-34.............1
8
7265GT
RIVET,STEEL,P, .25 X .375....................1
9
16073GT
CLAMP,0.63,#10 X 1/4,RUB CUSH........1
10
52253GT
SHOE & LINING KIT,TMZ-34/19.............2
includes spring clips
11
80254GT
SPRING,ADJUSTING SCREW***..........1
12
80257GT
ADJUSTING SCREW ASSY(80234,35)..1
13
52255GT
HUB,10X2.25",STUDDED1/4-20,TMZ.....1
13
52342GT
TENSION EQUALIZER ASSY, TMZ34....1
14
52256GT
OUTER BEARING CUP (L44610)..........1
15
52257GT
OUTER BEARING CONE (L44649).......1
16
52258GT
WASHER - SPINDLE..............................1
17
45114GT
PIN,COTTER,.219 X 1.75.......................1
18
52259GT
NUT, SPINDLE, 6-1%%**.......................1
19
834228GT
GREASE CAP, AXLE, 3000LB................1
20
52345GT
SPRING, RETRACTOR,HYD BRAKES...2
21
80239GT
WHEEL CYLINDER
W/PUSHROD(80234..............................1
21
80240GT
WHEEL CYL W/PUSHROD (80235)......1
shown
22
52263GT
INNER BEARING CUP (L68111)............1
23
52264GT
INNER BEARING CONE (L68149).........1
24
52265GT
SEAL,GREASE (SL173).........................1
Part No. 52074
TMZ-34/19
35
200 Base Components
April 2017
212.1 Mechanical Brake - Knott, CE
36
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
212.1 Mechanical Brake - Knott, CE
Item
Part No.
Description
1
65385GT
SCREW,HHC,M10 X 1.5 X 34................2
2
55109GT
BRAKE CABLE,MECH
EURO,TMZ34***.....................................2
3
65191GT
ROD,ACTUATR LEVER,MECH
BRAKE**.................................................2
4
65382GT
SLEEVE,PROTEC,BEARING (55054).....2
5
65383GT
SHELL,BOWDEN CABLE (55054).........2
6
65376GT
SPRING,RETURN,LOWER(55054)T34...2
7
65195-SGT
KIT,BRAKE SHOE,MECHANICAL
T34*........................................................2
includes 4 brake shoes
8
65378GT
SPRING,HOLD DOWN,BRAKE
(55054)....................................................2
9
65379GT
LEVER,ACTUATOR,MECH(55054)........2
includes index number 10
10
65191GT
ROD,ACTUATR LEVER,MECH
BRAKE**.................................................2
11
65374GT
BEARING-BALL,MECH
BRAKE(55054).......................................2
12
65369GT
HUB,BRAKE,EURO (55054) TMZ34......2
includes index numbers 11, 13, 14 and 15
13
65375GT
LOCK RING,BRAKE (55054) TMZ34.....4
14
65373GT
NUT,FLANGED (55054) TMZ.................2
15
65372GT
CAP - GREASE (55054) TMZ.................2
16
65377GT
SPRING,RETURN,UPPER(55054)T34...2
17
Qty.
Ref. Plate - Brake Shoe, Floating............2
18
65384GT
NUT,WEDGE,KNOTT BRAKE (55054)....2
19
65386GT
WEDGE (55054) TMZ34.........................4
Part No. 52074
TMZ-34/19
37
200 Base Components
April 2017
213.1 Parking Brake - Domestic
38
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
213.1 Parking Brake - Domestic
Item
--
Part No.
Description
52341GT
PARKING BRAKE SYSTEM
includes index numbers 2, 3, 6, 7, 8, 12
through 14 and 16 through 20
1
Qty.
Ref. Tongue Assembly with Decal (refer to
Figure 2-A)..............................................1
2
52189GT
SPACER,0.5",PARKING BRAKE, TMZ....1
3
52188GT
LEVER ASSY, PARKING BRAKE,
TMZ.........................................................1
includes index numbers 12 and 13
4
49386GT
SCREW,HHC,M8 X 40............................2
5
25368GT
NUT,NYLOCK,M8X1.25..........................2
6
52190GT
SPACER,.75",PARKING BRAKE, TMZ....1
7
52183GT
BRAKE CABLE.......................................1
8
52184GT
CABLE CLAMP, PARKING BRAKE
TMZ.........................................................1
9
7265GT
RIVET,STEEL,P, .25 X .375....................2
10
16073GT
CLAMP,0.63,#10 X 1/4,RUB CUSH........2
11
22571GT
NUT,HEX,M8 X 1.25...............................1
12
12016GT
PIN,COTTER,.125 X .75.........................1
13
52129GT
PIN - PARKING BRAKE, TMZ-34/19......1
14
52182GT
CLEVIS - PARKING BRAKE, TZ50.........1
15
48218GT
THREADED ROD, M8 X 10" LG TMZ.....1
16
46716GT
BUMPER, SNAP-IN................................2
17
52342GT
TENSION EQUALIZER ASSY, TMZ34....1
includes index number 16
18
55084GT
BRAKE CABLE 45"(LEFT)TMZ34**.......1
18
55085GT
BRAKE CABLE 40"(RIGHT) TMZ34**.....1
shown
19
52186GT
CABLE CLAMP,PARKING BRAKE,
TMZ.........................................................1
20
52185GT
LINK SPACER, PARKING
BRAKE,TMZ...........................................1
21
44064GT
SCREW,HHC,M10 X 30MM,...................2
22
22736GT
NUT,NYLOCK,M10X1.50........................2
Part No. 52074
TMZ-34/19
39
200 Base Components
April 2017
214.1 Parking Brake - Knott, CE
40
TMZ-34/19
Part No. 52074
April 2017
200 Base Components
214.1 Parking Brake - Knott, CE
Item
Part No.
Description
--
55141GT
PARKING BRAKE KIT, EURO TMZ34
includes index numbers 9 through 13 and
16 through 27
1
55057GT
SPACER, EUROPEAN HITCH TMZ-34...4
2
59581GT
SCREW,HHC,M16 X 150........................2
3
49362GT
NUT,NYLOCK,M16X2.00........................2
4
5
Qty.
Ref. Wire Harness - Taillights (refer to
Figure 4-E)..............................................2
55061GT
6
BRACKET, CONNECTOR STORAGE
TMZ.........................................................1
Ref. Hitch Assembly (refer to Figure
2-H).........................................................1
7
59562GT
EYE BOLT, 10MM X 35MM.....................1
8
59680GT
NUT,HEX M10-1.5..................................2
9
49379GT
SCREW,HHC,M8 X 1.25 X 25................1
10
25368GT
NUT,NYLOCK,M8X1.25..........................5
11
52183GT
BRAKE CABLE.......................................1
12
52186GT
CABLE CLAMP,PARKING BRAKE,
TMZ.........................................................2
13
52185GT
LINK SPACER, PARKING
BRAKE,TMZ...........................................2
14
22736GT
NUT,NYLOCK,M10X1.50........................2
15
44064GT
SCREW,HHC,M10 X 30MM,...................1
16
7265GT
RIVET,STEEL,P, .25 X .375....................2
17
16073GT
CLAMP,0.63,#10 X 1/4,RUB CUSH........2
18
46716GT
BUMPER, SNAP-IN................................2
19
59580GT
SCREW,HHC,M8 X 120..........................1
20
52129GT
PIN - PARKING BRAKE, TMZ-34/19......1
21
2161GT
PIN,COTTER,.063 X 1............................1
22
52182GT
CLEVIS - PARKING BRAKE, TZ50.........1
23
22571GT
NUT,HEX,M8 X 1.25...............................7
24
59508-SGT
BRACKET,TENSION
EQUALIZR,EURO...................................1
25
48218GT
THREADED ROD, M8 X 10" LG TMZ.....1
26
59678GT
SPACER, MECH. BRAKE EQ.................2
27
55109GT
BRAKE CABLE,MECH
EURO,TMZ34***.....................................2
28
Part No. 52074
Ref. Tongue Assembly - CE (refer to Figure
2-A).........................................................2
TMZ-34/19
41
300 Turntable Components
April 2017
301.1 Turntable Components
42
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
301.1 Turntable Components
Item
Part No.
Description
Qty.
1
49392GT
SCREW,SHC,M14X2.00X40.................23
2
49367GT
NUT,NYLOCK,M14X2.00........................8
3
46436GT
GROMMET,RUBBER 2.5 X .25 X2.75.....2
3
52228GT
TURNTABLE REINFORC. ASSY, TMZ....2
includes index number 29
4
46152GT
BRACKET,WIRE/HOSE,TMZ34..............1
5
40928GT
CABLE TIE,BUTTON,BLACK,10.00LG...2
6
49375GT
SCREW,HHC,M6 X 16............................4
7
49407GT
WASHER,LOCK,M6................................4
8
49381GT
SCREW,HHC,M12 X 30..........................2
9
49409GT
WASHER,LOCK,M12..............................2
10
59500GT
MOTOR, HYD-METRIC TMZ34..............1
10
65320GT
SEAL KIT,HYDRAUL ROTATE MTR.......1
11
52943GT
NUT,SOLENOID VALVE COIL................1
12
52225GT
COIL,SOLENOID VALV,TMZ-34/19........2
13
52292GT
VALVE,SOLENOID,ROTATE MANFLD....1
includes index numbers 11 and 12
13
72046GT
VALVE,SOLENOID.................................1
14
52224GT
VALVE,RELIEF,ROTATE MNFLD,
TMZ.........................................................1
15
41881GT
MANIFOLD,SWING TMZ34....................1
includes index numbers 11 through 14 and
index number 16
16
18919GT
VALVE,NEEDLE......................................1
17
55098GT
SCREW,HHC,M8 X 80............................4
18
6886GT
WASHER,LOCK,.313..............................4
19
41895GT
GEAR, PINION TMZ34...........................1
20
23057GT
SCREW,HHC,M8 X 20MM......................1
21
44714GT
WASHER,.375X1.25X.100......................2
22
49391GT
SCREW,SHC,M12X1.75X60.................10
23
49366GT
NUT,NYLOCK,M12X1.75......................16
24
52306GT
TURNTABLE SPACER
ASSY.TMZ34/19.....................................1
includes index number 25
25
44669GT
GROMMET,RUBBER 3 X .13 X 3.25......1
26
41894GT
BEARING,ROTATION TMZ34.................1
27
49390GT
SCREW,SHC,M12X1.75X45...................6
28
28646GT
ZERK,GREASE,1/8 NPT........................2
29
46436GT
GROMMET,RUBBER 2.5 X .25 X2.75.....5
Part No. 52074
TMZ-34/19
43
300 Turntable Components
April 2017
302.1 Turntable - Ground Control Side
44
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
302.1 Turntable - Ground Control Side
Item
Part No.
Description
1
10107GT
SCREW,HHC,5/16-18 X .75....................4
2
49408GT
WASHER,LOCK,M8................................4
3
Qty.
Ref. Charger - Battery (refer to Figure
3-E).........................................................4
4
46156GT
LED,2VDC,GRN,6"LD,NO RES,TMZ......2
5
44704GT
SENSOR, LEVEL,1.5DEG,TMZ34.........1
includes index number 6
5
44995GT
TILT SENSOR TEST TOOL(SERVICE)...1
not shown
5
65361-SGT
LEVEL SENSOR ASSY,TMZ34/50.........1
includes index number 6 and test tool
assembly
6
65329GT
CONNCTR,FEMAL PANEL MOUNT
T34..........................................................1
6
83095GT
PIN CONNECTOR,MALE.......................1
7
49375GT
SCREW,HHC,M6 X 16............................4
8
49364GT
NUT,NYLOCK,M6X1.00..........................8
9
52152GT
LATCH RECIEVER ASSY.
W/BUMPER............................................2
includes index number 10
10
43392GT
BUMPER,BATTERY BOX & RAILS........2
11
45383GT
ALARM,WARBLE TONE 5-30 VDC***.....1
order 72326 retainer nut separately
12
49378GT
SCREW,HHC,M8 X 16............................7
13
49408GT
WASHER,LOCK,M8................................7
14
104867GT
SVC KIT,CNTRL
SYS,TMZ34MAN<2K*.............................1
15
43464PGT
BRACKET, GRND CONT BOX,TMZ34....1
16
22578GT
SCREW,HHC,M6 X 20MM,GR8.8..........4
Part No. 52074
TMZ-34/19
45
300 Turntable Components
April 2017
303.1 Turntable - Hydraulic Power Unit Side
46
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
303.1 Turntable - Hydraulic Power Unit Side
Item
Part No.
Description
Qty.
1
46156GT
LED,2VDC,GRN,6"LD,NO RES,TMZ......2
2
49379GT
SCREW,HHC,M8 X 1.25 X 25................1
3
33277GT
WASHER,FLAT,M8,YELLOW ZINC........1
4
25368GT
NUT,NYLOCK,M8X1.25..........................1
5
52322GT
POWER UNIT, 24VDC*** TMZ34...........1
6A
1266252GT
SERVICE KIT, CURTIS MTR
CONTROLLER, TMZ34..........................1
this part comes with the contactor kit part
number 160431GT
6B
160431GT
KIT,CONTACTOR, TMZ-34.....................1
(use 160431GT if unit is not equipped with
contactor) (kit contains contactor and
installation instructions)
7
22578GT
SCREW,HHC,M6 X 20MM,GR8.8..........8
8
49364GT
NUT,NYLOCK,M6X1.00..........................8
9
41695GT
RIVET,STL,STL,.188 X .50.....................3
10
46724GT
CLIP,LUG WRENCH HOLDR.................3
11
46722GT
WRENCH, LUG,13/16............................1
11
67750GT
WRENCH,LUG, EURO TMZ...................1
12
43392GT
BUMPER,BATTERY BOX & RAILS........2
13
52152GT
LATCH RECIEVER ASSY.
W/BUMPER............................................2
includes index number 12
14
25926GT
WASHER,FLAT,M6 PLTD........................4
15
27034GT
SCREW,HHC,M10 X 25MM,GR 8.8.......2
16
22700GT
WASHER,LOCK,M10..............................2
17
49385GT
SCREW,HHC,M14 X 70..........................1
18
49411GT
WASHER,FLAT,M14...............................3
19
49367GT
NUT,NYLOCK,M14X2.00........................1
20
43451GT
SPACER, TURNTABLE STOP,TMZ34.....1
21
43449GT
BUMPER,TURNTABLE STOP TMZ34.....1
Part No. 52074
TMZ-34/19
47
300 Turntable Components
April 2017
304.1 Ground Controls
48
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
304.1 Ground Controls
Item
--
1
Part No.
Description
104867GT
SVC KIT,CNTRL SYS,TMZ34MAN<2K*
complete control system includes
supplement manual 104980
66817GT
Qty.
BASE WITH 1 NC CONTACT, E-STOP...1
includes 1 each N.C. contact
--
66818GT
CONTACT,NC.........................................1
2
55027GT
SCREW,PHM,M4 X 0.7 X 6MM
GR4.8....................................................15
3
Item
Part No.
Description
Qty.
17
66814GT
BASE,WITH 2 N.O. CONTACTS***
--
66816GT
CONTACT,N.O.
18
129187GT
KIT, TMZ E-STOP
--
66812GT
BUTTON,PUSH,RED MUSHROOM
HEAD......................................................1
includes 1 each N.C. contact
19
52287GT
GROUND CONTROL BOX LID
W/DECAL................................................1
OVERLAY, GROUND CNTRL BOX.........1
component no longer available
3
44682GT
PC BOARD ASSY.,DISPLAY,TMZ34......1
3
52282GT
G.C. CIRCUIT BOARD W/OVERLAY......1
4
44680GT
PC BOARD ASSY,CPU,TMZ34..............1
5
44673GT
CONTROL BOX,GRND,FRMG,TMZ34....1
6
44693GT
HARNESS,JIB/PLAT TO GRND CONT...1
7
33580GT
PIN CONNECTOR,FEMALE ***.............1
7
44696GT
WIRE HARNESS,LIFT TMZ34...............1
7
65326GT
CONNECTOR, MALE PLUG TMZ34......1
8
33580GT
PIN CONNECTOR,FEMALE ***.............1
8
44697GT
WIRE HARNESS,POWER TMZ34.........1
8
65326GT
CONNECTOR, MALE PLUG TMZ34......1
8
65328GT
CONNECTOR,MALE PLUG TMZ34.......1
9
33580GT
PIN CONNECTOR,FEMALE ***.............1
9
44695GT
WIRING
HARNESS,R.OUTRIGGER,TMZ............1
9
65326GT
CONNECTOR, MALE PLUG TMZ34......1
10
33580GT
PIN CONNECTOR,FEMALE ***.............1
10
44694GT
WIRING
HARNESS,L.OUTRIGGER,TMZ............1
10
65326GT
CONNECTOR, MALE PLUG TMZ34......1
11
65329GT
CONNCTR,FEMAL PANEL MOUNT
T34..........................................................1
11
83095GT
PIN CONNECTOR,MALE.......................1
12
65327GT
CONNECTR,FEML PANEL MOUNT
TZ34........................................................4
12
83095GT
PIN CONNECTOR,MALE.......................4
13
44678GT
PC BOARD ASSY, CONN.,TMZ34.........1
includes index number 14
14
52333GT
FUSE,5 AMP...........................................1
15
49363GT
NUT,NYLOCK,M4X.70............................7
16
49371GT
SCREW,PHILLIPS,PHM,M4 .7 X 10.......8
17
129188GT
KIT, TMZ KEYSWITCH...........................1
17
21982GT
KEY,SINGLE***
17
37947GT
KEYS,10 PACK***
17
66811GT
KEYSWITCH,3POS.MNTND.DR WKEY**
includes keyswitch and two keys, not
included: base or contacts.
Part No. 52074
TMZ-34/19
49
300 Turntable Components
April 2017
305.1 Battery Charger
50
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
305.1 Battery Charger
Item
Part No.
Description
--
41836GT
CHARGER,BATT,TMZ,24V25A
--
62238GT
CONNECTOR-IEC, BATT CHGR
--
65163GT
CIRCUIT BREAKER, 15A (55040)
--
66412GT
CHARGER,120VAC/60HZ,25A 24V***
for units after T3402-131
--
76562GT
SERV KIT,DOM LESTOR CHGR,TMZ34
for TMZ34 units before serial number
T3402-131
1
52295GT
CONTROL BOARD ASSY
W/HEATSINK..........................................1
one per model
2
52294GT
COVER-BATT CHGR..............................1
one per model
3
52296GT
HOUSING-BATT CHGR..........................1
4
52297GT
OUTLET - BATTERY CHARGER***.......1
4
52334GT
FUSE,15A,250VAC, SLOW BLOW.........1
5
52298GT
POWER CORD - BATTERY
CHARGER..............................................1
6
52299GT
SCREW,4-40 X 0.5"................................2
7
51086GT
Nut - Hex, 4 -40.......................................2
8
12348GT
SCREW,RHM,6-32 X .75........................4
four per model
9
65357GT
POWER CORD,BATT CHARGR,DOM
TMZ.........................................................1
10
65358GT
HOUSING,BATERY CHARGER(55040...1
Part No. 52074
Qty.
TMZ-34/19
51
300 Turntable Components
April 2017
306.1 Hydraulic Power Unit
52
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
306.1 Hydraulic Power Unit
Item
Part No.
Description
--
52322GT
POWER UNIT, 24VDC*** TMZ34
1
49798GT
FILTER,10 MICRON...............................1
1
52313GT
FILTER ASSEMBLY W/FILTER...............1
2
52315GT
CONNECTOR - RETURN TUBE, TMZ....1
3
52316GT
TUBE,INTERNAL RETURN (41888)**....1
4
52317GT
VALVE,PROPORTIONAL(52322)T3499..1
4
52347GT
COIL - SOLENOID VALVE, 24VDC........1
4
52348GT
CARTRIDGE - SOLENOID
VALVE,TMZ.............................................1
5
Qty.
BRUSH SET (52318) TMZ34..................1
obsolete, see PN 38151 for complete motor
replacement
5
52318GT
MOTOR - POWER UNIT, TMZ-34/19......1
6
40400GT
BEARING,MOTOR..................................1
7
40401GT
SEAL,MOTOR.........................................1
8
52308GT
VALVE,RELIEF,POWER UNIT,TMZ........1
9
40400GT
BEARING,MOTOR..................................1
9
52319GT
PUMP ASSEMBLY, POWER UNIT,
TMZ.........................................................1
includes index numbers 8 and 12
10
52307GT
TUBE - SUCTION, PWR UNIT, TMZ......1
11
38160GT
FILTER,PICK-UP SCREEN***................1
12
40318GT
SEAL,O-RING,PUMP***.........................1
13
38161GT
GAUGE-SIGHT.......................................1
14
52312GT
RESERVOIR W/DECAL..........................1
15
38159GT
BREATHER CAP....................................1
16
21018GT
SCREW,PHIL,PHM,10-24 X.38,SEMS....6
17
52309GT
VALVE, CHECK, PWR UNIT, TMZ..........1
18
52321GT
ELBOW - POWER UNIT, TMZ-34/19......1
19
52310GT
NIPPLE - POWER UNIT, TMZ................1
20
52320GT
FITTING - ELBOW, PWR UNIT, TMZ.....1
Part No. 52074
TMZ-34/19
53
300 Turntable Components
April 2017
307.1 Battery Pack Module
54
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
307.1 Battery Pack Module
Item
1
Part No.
Description
62158-SGT
BATTERY HOLD DOWN WITH
RUBBER.................................................2
2
Qty.
Ref. Cable Assembly - Battery Jumper, 6.5
inches (16.5 cm) (refer to Figure 3-I)......2
3
49379GT
SCREW,HHC,M8 X 1.25 X 25................4
4
25368GT
NUT,NYLOCK,M8X1.25..........................6
5
49395GT
SCREW,FHS,M6 X 1 X 20......................2
6
49364GT
NUT,NYLOCK,M6X1.00..........................6
7
31199GT
FOOT PAD,NYLON,MOLDED.................1
8
43418PGT
WELDMENT,BATTERY
COVER,TMZ34.......................................1
9
27034GT
SCREW,HHC,M10 X 25MM,GR 8.8.......4
10
22736GT
NUT,NYLOCK,M10X1.50........................4
11
43391GT
PIN,CLEVIS,.50 X 9.75LG......................2
12
12016GT
PIN,COTTER,.125 X .75.........................2
13
33674GT
PIN,LOCK,SHORT***.............................2
14
Ref. Cable Assembly - Anderson Connector
to Controller (refer to Figure 3-I).............2
14
19436GT
CONNECTOR,ANDERSON SB
175,1/0G.................................................2
15
14162GT
SCREW,HHC,M6 X 35MM,GR 8.8.........4
16
25926GT
WASHER,FLAT,M6 PLTD........................4
17
44716GT
HANDLE,ANDERSON CONNECTOR
SB...........................................................1
18
18
Ref. Battery Cable Assembly - Battery to
Anderson Connector (refer to Figure
3-I)...........................................................1
includes index number 17
19436GT
19
CONNECTOR,ANDERSON SB
175,1/0G.................................................1
Ref. Cable Assembly - Battery Jumper,
31.5 inches (80 cm) (refer to Figure 3-I)..1
20
62201GT
BATTERY,6V,225AH,TRJAN T105UT.....4
21
48288GT
BUSHING,BRONZE .5 X 7/8 X 3/4.........2
22
43415GT
WELDMENT,BATT.BOX,RIGHT,TMZ34...2
22
52272GT
BATTERY BOX ASSY., L.H., TMZ...........2
shown
23
49378GT
SCREW,HHC,M8 X 16............................4
24
8910GT
BOOT,CABLE TERM,MED.RED,4/0.......8
Part No. 52074
TMZ-34/19
55
300 Turntable Components
April 2017
308.1 Turtable Covers
56
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
308.1 Turtable Covers
Item
Part No.
Description
1
52141GT
COVER ASSY,GRND CRNTL BOX
TMZ.........................................................1
includes index number 2, 3 each index
number 3 and index number 4
2
49416GT
SCREW,PHILLIPS,PHM,M5X.8X10.......3
3
27082GT
NUT,NYLOCK,M5X.80............................6
4
46431GT
HINGE,GRND CONT CVR,TMZ34.........1
5
29314GT
KEY,LATCH, 1 PAIR (28125)...................1
5
43446GT
LATCH,LOCKING...................................1
includes mounting fasteners, bracket and
keys
6
52139GT
COVER ASSY,GRND CNTRL SD TMZ...1
includes index numbers 1 through 5 and
14
7
49379GT
SCREW,HHC,M8 X 1.25 X 25..............12
8
33277GT
WASHER,FLAT,M8,YELLOW ZINC......28
9
25368GT
NUT,NYLOCK,M8X1.25........................32
10
23057GT
SCREW,HHC,M8 X 20MM....................16
11
52140GT
COVER ASSY,PWR UNIT SIDE,TMZ.....1
includes index number 5
12
46420PGT
BRACKT,CVR,STFNER,TMZ34..............2
13
52142GT
BALL STUD, GAS SHOCK TMZ.............4
14
46716GT
BUMPER, SNAP-IN................................2
15
39542GT
GAS SHOCK,SCISSORS***...................4
includes index number 13
16
43447GT
HINGE,2 X 2 X 4 LG...............................4
17
49417GT
SCREW,PHILLIPS,PHM,M5X.8X16.......3
18
49413GT
WASHER,FLAT, M5 YELLOW ZINC.......3
Part No. 52074
Qty.
TMZ-34/19
57
300 Turntable Components
April 2017
309.1 Power Cable - Turntable
58
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
309.1 Power Cable - Turntable
Item
Part No.
Description
1
44713GT
CABLE
ASSY,BATT,JMPR,SHT,TMZ34...............2
2
44712GT
CABLE ASSY,BATT.,JUMPER,TMZ34.....1
3
19436GT
CONNECTOR,ANDERSON SB
175,1/0G.................................................1
3
44710GT
CABLE ASSY,BATT.TO ANDR,TMZ34....1
4
19436GT
CONNECTOR,ANDERSON SB
175,1/0G.................................................1
4
44711GT
CABLE ASSY,ANDR TO MTR TMZ34.....1
4
55023-200GT TUBE,PVC PLST,1"IDX.035X2"L...........1
5
48284GT
5
55023-200GT TUBE,PVC PLST,1"IDX.035X2"L...........1
6
44727GT
Part No. 52074
Qty.
CABLE
ASSY,MTR-CONT.RED,TMZ34..............1
CABLE ASSY,MTR-CONT.BLK,TMZ34...1
TMZ-34/19
59
300 Turntable Components
April 2017
310.1 Hydraulic Hoses and Fittings
60
TMZ-34/19
Part No. 52074
April 2017
300 Turntable Components
310.1 Hydraulic Hoses and Fittings
Item
Part No.
Description
Qty.
--
49612GT
O-RING KIT (ORFS FITTINGS)
--
49613GT
PLUG AND CAP KIT-SERVICE,ORFS*
1
129021GT
ORIFICE PLATE,0.037"..........................3
2
48912GT
CONN,520120-4-6***..............................4
3
48911GT
ELBOW,90D,520220-4-6***....................5
4
49419GT
HOSE ASSY,JIB RETURN, TMZ34........1
1
5
46140GT
HOSE ASSY,JIB CYL,TMZ34.................1
2
6
49418GT
FITTING,ELBOW,45D,520320-4-6**.......1
7
48908GT
FITTING,TEE,RUN,SWIVEL520432-4.....2
8
46141GT
HOSE ASSY,SEC.CYL.,TMZ34 **..........1
2
9
46145GT
HOSE ASSY,ROTAT.TANK, TMZ34........1
2
10
46144GT
HOSE ASSY,ROTAT.PRESS.,TMZ34.....1
2
11
46142GT
HOSE ASSY,PRIM.CYL.,TMZ34............1
3
12
28890GT
NIPPLE,DIAGNOSTIC,#6 PORT............1
Footnotes
1: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 451 TC-4)
2: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
90, ORFS (Parker No. 1J943-4) and Hose,
1/4 inch (Parker No. 451TC-4)
3: Hose End - Female, Swivel, ORFS (Parker
No. 1JC43-4), Hose End - Female, Swivel,
ORFS (Parker No. 1JC43-4) and Hose, 1/4
inch (Parker No. 451TC-4)
Part No. 52074
TMZ-34/19
61
400 Boom Components
April 2017
401.1 Secondary Boom - View 1
62
TMZ-34/19
Part No. 52074
April 2017
400 Boom Components
401.1 Secondary Boom - View 1
Item
Part No.
Description
Qty.
1
52153GT
SECONDARY BOOM ASSY,TMZ34.......1
2
49379GT
SCREW,HHC,M8 X 1.25 X 25................6
3
25368GT
NUT,NYLOCK,M8X1.25........................14
4
43456GT
CLAMP,TOGGLE,MAST HOLD DOWN...1
5
52280GT
PRIMARY BOOM ASSY.TMZ-34/19.......1
6
25548GT
SCREW,HHC,M10 X 40MM,GRD8.........4
7
22700GT
WASHER,LOCK,M10..............................4
8
22736GT
NUT,NYLOCK,M10X1.50........................4
9
41807GT
WEAR PAD, ALIGNMENT......................2
10
43461GT
EXTRUSION,CABLE GUARD,TMZ34.....1
11
22699GT
WASHER,FLAT,M10,ZINC PLTD............8
12
52154GT
SECONDARY LINKAGE ASSY,TMZ34....1
13
43462GT
EXTRUSION,CABLE GUARD,TMZ34.....1
Part No. 52074
TMZ-34/19
63
400 Boom Components
April 2017
402.1 Secondary Boom - View 2
64
TMZ-34/19
Part No. 52074
April 2017
400 Boom Components
402.1 Secondary Boom - View 2
Item
Part No.
Description
Qty.
1
27034GT
SCREW,HHC,M10 X 25MM,GR 8.8.......6
2
22700GT
WASHER,LOCK,M10..............................6
3
45226GT
ROD END,.375 X 3.69............................3
4
41860GT
PIN,1.50DIAX8.25LG,1HOLE.................4
5
41858GT
BEARING,FL,1.51X1.75X.84LG.............8
6
52153GT
SECONDARY BOOM ASSY,TMZ34.......1
includes 4 of index number 5
7
25284GT
ROD END,.375 X 2.25***........................2
8
41862GT
PIN,1.00DIAX6.82LG,1HOLE.................1
9
41891GT
CYLINDER,SECONDARY LIFT..............1
9
52303GT
SEAL KIT, LIFT CYL.(41891)..................1
10
36245GT
BEARING,FL,1.00IDX1.25ODX0.84L.....4
11
41880GT
VALVE,SOLENOID,NC,BI-DIR................1
11
52339GT
COIL,SOLND,W/D,20V DUAL SPADE.....1
11
52340GT
NUT - PROPORTIONAL VALVE, TMZ.....1
11
67925GT
VALVE,MAN.O.R. CART.**......................1
12
41861GT
PIN,1.00DIAX8.07LG,1HOLE.................1
13
52154GT
SECONDARY LINKAGE ASSY,TMZ34....1
includes 4 of index number 5
Part No. 52074
TMZ-34/19
65
400 Boom Components
April 2017
403.1 Primary Boom
66
TMZ-34/19
Part No. 52074
April 2017
400 Boom Components
403.1 Primary Boom
Item
Part No.
Description
Qty.
1
49399GT
SCREW,FHS,M10 X 1.5 X 25...............24
2
22736GT
NUT,NYLOCK,M10X1.50......................24
3
41806PGT
PLATE,REINFORCEMENT,TMZ34.........4
4
36245GT
BEARING,FL,1.00IDX1.25ODX0.84L....12
5
41805GT
EXTRUSION,PRIMARY LINK TMZ34.....1
6
49393GT
SCREW,HHC,M10X20,GR5,YEL ZINC...4
7
22700GT
WASHER,LOCK,M10..............................6
8
25284GT
ROD END,.375 X 2.25***........................7
9
41861GT
PIN,1.00DIAX8.07LG,1HOLE.................5
10
52232GT
JIB PIVOT ASSEMBLY...........................1
11
52280GT
PRIMARY BOOM ASSY.TMZ-34/19.......1
includes 4 of index number 4
12
41862GT
PIN,1.00DIAX6.82LG,1HOLE.................1
13
41890GT
CYLINDER, PRIMARY LIFT...................1
13
52304GT
SEAL KIT, LIFT CYL.(41890)..................1
14
41880GT
VALVE,SOLENOID,NC,BI-DIR................1
14
52339GT
COIL,SOLND,W/D,20V DUAL SPADE.....1
14
52340GT
NUT - PROPORTIONAL VALVE, TMZ.....1
14
67925GT
VALVE,MAN.O.R. CART.**......................1
15
48283GT
CLAMP, WIRE ROUTER,TMZER...........2
16
46723GT
69699, HOSE ROUTER,TMZER............2
17
52231GT
BOOM PIVOT ASSY, TMZ-34/19............1
18
25930GT
SCREW,HHC,M6 X 55MM,GRD 8.8.......6
19
49364GT
NUT,NYLOCK,M6X1.00........................11
20
41818PGT
BRACKET,CABLE,TMZ34......................5
21
55068GT
T-BOLT,M6 X 1.00,TMZ...........................5
Part No. 52074
TMZ-34/19
67
400 Boom Components
April 2017
404.1 Jib Boom
68
TMZ-34/19
Part No. 52074
April 2017
400 Boom Components
404.1 Jib Boom
Item
Part No.
Description
1
49393GT
SCREW,HHC,M10X20,GR5,YEL ZINC...4
2
22700GT
WASHER,LOCK,M10..............................6
3
25284GT
ROD END,.375 X 2.25***........................4
4
41861GT
PIN,1.00DIAX8.07LG,1HOLE.................4
5
52232GT
JIB PIVOT ASSEMBLY...........................1
includes index numbers 11 and 13
6
41857GT
Qty.
Item
Part No.
Description
Qty.
27A
33580GT
PIN CONNECTOR,FEMALE ***.............1
for 33578, 33589
27B
33589GT
PLUG,CONNECTOR,MALE*..................1
verify stamp '211399-1' before ordering
28
76583GT
SERVICE KIT,JIB BOOM,TMZ***...........1
29
48227PGT
BRACKET,JIB LWR REINFORCE,TMZ...1
BEARING,FL,1.IDX1.25 OD X .23L........8
30
41880GT
VALVE,SOLENOID,NC,BI-DIR................1
52339GT
COIL,SOLND,W/D,20V DUAL SPADE.....1
7
49379GT
SCREW,HHC,M8 X 1.25 X 25................8
30
8
25368GT
NUT,NYLOCK,M8X1.25........................12
30
52340GT
NUT - PROPORTIONAL VALVE, TMZ.....1
30
67925GT
VALVE,MAN.O.R. CART.**......................1
9
76583GT
SERVICE KIT,JIB BOOM,TMZ***...........1
10
44730GT
JIB REINFORCEMENT,TMZ34..............1
11
49364GT
NUT,NYLOCK,M6X1.00..........................3
12
55068GT
T-BOLT,M6 X 1.00,TMZ...........................4
13
48319GT
BUMPER,VIBRATION MOUNT TMZ34...3
14
36245GT
BEARING,FL,1.00IDX1.25ODX0.84L.....4
15
Ref. Hydraulic Hoses and Fittings (refer to
Figure 3-J)...............................................4
16
41889GT
CYLINDER, LIFT,JIB** TMZ34...............1
16
52305GT
SEAL KIT, JIB CYL.(41889)**.................1
17
23057GT
SCREW,HHC,M8 X 20MM......................6
18
22699GT
WASHER,FLAT,M10,ZINC PLTD............4
19
48228GT
WEAR PAD,JIB
REINFORCEMENT,TMZ.........................2
20
52279GT
PLATFORM PIVOT ASSY., TMZ50.........1
21
Ref. Wire Harness - Taillights, Jib Boom to
Base (refer to Figure 4-E).......................1
22
44693GT
HARNESS,JIB/PLAT TO GRND CONT...1
22
83095GT
PIN CONNECTOR,MALE.......................1
22A
33590GT
PLUG,CONNECTOR,FEMALE*.............1
verify stamp '211400' before ordering
(requires part number 33591, order
separately)
22B
33581GT
CONNECTOR,FEMALE,PANEL
MOUNT*.................................................1
verify stamp '211401-1' before ordering
(requires part number 33591, order
separately)
22C
33591GT
SEAL,CABLE CONNECTOR,HT
SHRINK..................................................1
for 33590, 33581
23
46419PGT
PLATE,CONNECTOR MNT,TMZ............1
24
49387GT
SCREW,HHC,M10 X 1.5 X 12................2
25
55096GT
RIVET,ALUM,ALUM,P,.125 X .337..........8
26
Ref. Wire Harness - Taillights, Jib to
Taillights (refer to Figure 4-E)..................8
27
58918GT
WIRE HARNESS,JIB TO PLAT CONT....1
27A
33578GT
CONNECTOR,MALE,PANEL MOUNT*...1
verify stamp '211398-1' before ordering
Part No. 52074
TMZ-34/19
69
400 Boom Components
April 2017
405.1 Wire Harness - Taillinghts
70
TMZ-34/19
Part No. 52074
April 2017
400 Boom Components
405.1 Wire Harness - Taillinghts
Item
Part No.
Description
--
59505GT
HARNESS,ASSY,EURO,TMZ-34
CE; includes index numbers 10 through 13
--
65325-SGT
HARNESS,TAILIGHT JIB TO BASE
Domestic; includes index numbers 1
through 6
1
67747GT
PLUG, 4 WAY FLAT 5 WIRE...................1
Domestic
2
46731GT
TAILIGHT HARNES HITCH TO BASE.....1
Domestic; includes index numbers 1 and
3
3
46444GT
CONN,4 CIRC PLUG,TMZ34.................1
3
46446GT
CONNECTOR, SOCKET, TMZ34Q........4
4
46443GT
CONN,4CIRC RECEPT/DETN,TMZ34....1
4
46445GT
CONNECTOR,PIN TMZ34......................4
5
46732GT
TAILLIGHT HARNESS JIB TO BASE.....1
Domestic; includes index numbers 4 and
6
6
46438GT
CONN.,FEM,PANEL
MOUNT,11-4,TMZ...................................1
6
83095GT
PIN CONNECTOR,MALE.......................4
7
33580GT
PIN CONNECTOR,FEMALE ***.............4
7
46437GT
CONNECTOR,MALE,11-4,TMZ..............1
8
65324-SGT
HARNESS,JIB-TAILLIGHTS TMZ34.......1
includes index number 7
9
55118GT
PLUG,TRAILER,7 PIN............................1
CE
65398-SGT
WIRE HARNESS,TAILLIGHT,EURO.......1
CE; includes index numbers 9 and 11
11A
33578GT
CONNECTOR,MALE,PANEL MOUNT*...1
verify stamp '211398-1' before ordering
11A
33580GT
PIN CONNECTOR,FEMALE ***.............7
for 33578, 33589
11B
33589GT
PLUG,CONNECTOR,MALE*
verify stamp '211399-1' before ordering
12A
33590GT
PLUG,CONNECTOR,FEMALE*.............1
verify stamp '211400' before ordering
(requires part number 33591, order
separately)
12A
83095GT
PIN CONNECTOR,MALE.......................7
for 33590, 33581
12B
33581GT
CONNECTOR,FEMALE,PANEL MOUNT*
verify stamp '211401-1' before ordering
(requires part number 33591, order
separately)
12C
33591GT
SEAL,CABLE CONNECTOR,HT SHRINK
for 33590, 33581
65399-SGT
WIRE HARNESS,TAILLIGHT,EURO.......1
CE; includes index number 12
10
13
Part No. 52074
Qty.
TMZ-34/19
71
500 Platform Components
April 2017
501.1 Platform Installation
72
TMZ-34/19
Part No. 52074
April 2017
500 Platform Components
501.1 Platform Installation
Item
Part No.
Description
Part No.
Description
1
49363GT
NUT,NYLOCK,M4X.70............................4
2
49404GT
SCREW,HHC,M4 X 16MM......................2
29
33629GT
PLATE,UK POWER TO PLATFORM.......1
United Kingdom
3
47218GT
DRAW LATCH,OVER-CENTER***..........1
29
67446GT
RECEPTACLE,BOX
MNT,AUSTRAL,220................................1
Australian
4
49371GT
SCREW,PHILLIPS,PHM,M4 .7 X 10.......2
5
44933PGT
PLATE,PLATFORM BX MNT,TMZ34......1
6
22578GT
SCREW,HHC,M6 X 20MM,GR8.8........14
29
67447GT
RECEPTACLE,BOX MNT,UK,220...........1
United Kingdom
7
49364GT
NUT,NYLOCK,M6X1.00........................21
29
67448GT
RECEPTACLE,BOX MNT,CNT
EURO220................................................1
European
8
66866GT
BUTTON,JOYSTICK
MOUNT,BRASS***..................................3
9
44687PGT
PLATE-MOUNT PLAT.CTL.BOX.............1
29
67452GT
OUTLET BOX,TOP,W/LID,FOREIGN......1
Foreign
10
104867GT
SVC KIT,CNTRL
SYS,TMZ34MAN<2K*.............................1
includes index numbers 1, 3, 4 and 6
through 9
29
T112563GT
SVC KIT,UK
RECEPT.REPLACEMENT......................1
United Kingdom
11
46433PGT
BRACKET,INSTRUCTION MOUNT........1
30
10775GT
T-BOX,2.75 X 4.5 X 2.0...........................1
includes mounting fasteners
12
49375GT
13
59506GT
SCREW,HHC,M6 X 16..........................11
31
7056GT
CONN,SQUEEZE,1/2NPT .38-.50,SM....1
WASHER,FLAT, .25 X 1 X .046...............3
14
32
48286GT
WIRE CABLE,18/4
44743GT
MANUAL BOX W/DECALS***.................1
33
46418PGT
15
25926GT
WASHER,FLAT,M6 PLTD........................4
PLATE,BOX OUTLET MNT,TMZ34.........1
shown
16
40712GT
TUBE,STD.SLIDING MIDRAIL-16.75.....1
33
67677GT
17
21121GT
CABLE TIE,4" BLK,HEAT RESISTNT.....2
PLATE, BOX OUTLET MNT, UK 110V.....1
United Kingdom
17
31146GT
WIRE LOOM,.413"
NON-SLIT***.............................16-inches
34
46729GT
GUIDE, PLATFORM
ALIGNMENT,TMZ...................................2
17
41292GT
MID-RAIL GUIDE WITH LOOM..............2
35
23057GT
SCREW,HHC,M8 X 20MM......................6
36
25368GT
NUT,NYLOCK,M8X1.25..........................6
37
52279GT
PLATFORM PIVOT ASSY., TMZ50.........1
includes index numbers 33 through 36, 38
and 39
18
18
Qty.
Ref. Bracket - CE (refer to Figure 5-B).....2
44645PGT
19
BRACKET,TAILITE MTG,TMZ34............1
Item
Ref. Taillight - CE (refer to Figure 5-B).....1
Qty.
19
105307GT
TAILLIGHT,RIGHT W/HARDWARE***.....1
38
41695GT
RIVET,STL,STL,.188 X .50.....................4
19
52275GT
BULB MODULE, TAILIGHT,TMZ*****.....1
39
39474GT
WEAR PAD,PLATFORM.........................2
19
52276GT
LENS, TMZ-TZ TAILLIGHT LH/RH.........1
40
85296GT
BRACKET,CABLE WRAP***...................1
20
49407GT
WASHER,LOCK,M6................................9
41
48301GT
PIN,TOGGLE,.50 X 8.13***.....................1
21
46727GT
BRACKET, CABLE GUARD,TMZ34........1
42
52278GT
STD PLATFORM ASSY TMZ-34............1
ANSI models; includes index numbers 6,
7, 11 through 17 and index number 41
42
65388GT
STD PLAT.ASSY W/DECALS,CE T34.....1
CE and CSA models; includes index
numbers 6, 7, 11 through 17 and index
number 41
22
Ref. Taillight- CE (refer to Figure 5-B).....1
22
105306GT
TAILLIGHT,LEFT W/HARDWARE***.......1
22
52275GT
BULB MODULE, TAILIGHT,TMZ*****.....1
22
52276GT
LENS, TMZ-TZ TAILLIGHT LH/RH.........1
23
55016GT
BOLT,CARRIAGE,M6X16LG...................4
24
49407GT
WASHER,LOCK,M6................................4
25
55017GT
NUT,HEX, M6..........................................4
26
44644PGT
BRACKET,LICENSE MNTG,TMZ34.......1
27
24647GT
GROMMET,RUBBER .38 X .13 X .63.....3
28
45437GT
COVER,GFCI,WEATHERPROOF..........1
includes gasket and mounting fasteners
28
74052GT
GASKET,COVER,GFCI,WEATHERPROOF.1
29
13585GT
OUTLET,110V GFCI***...........................1
North American
Part No. 52074
TMZ-34/19
73
500 Platform Components
April 2017
502.1 Light Bar Bracket - CE
74
TMZ-34/19
Part No. 52074
April 2017
500 Platform Components
502.1 Light Bar Bracket - CE
Item
Part No.
Description
1
49375GT
SCREW,HHC,M6 X 16............................2
2
55090GT
LIGHT, STT REAR..................................2
2
65395GT
LENS,TAILLIGHT (55090) TMZ34..........2
2
65397GT
BULB,TAILLIGHT,(55083,55090)............2
3
25930GT
SCREW,HHC,M6 X 55MM,GRD 8.8.......4
4
49364GT
NUT,NYLOCK,M6X1.00..........................4
5
55083GT
LIGHT, FOG REAR.................................1
5
65396GT
LENS,FOGLIGHT (55083) TMZ34%%....1
6
55080GT
LIGHT, REFLECTOR ROUND - RED.....2
6
65397GT
BULB,TAILLIGHT,(55083,55090)............1
7
55047GT
BRACKET, LIGHT BAR...........................1
8
49417GT
SCREW,PHILLIPS,PHM,M5X.8X16.......2
9
49407GT
WASHER,LOCK,M6................................2
10
55081GT
LIGHT, REFLECTOR OVEL -AMBER.....2
Part No. 52074
Qty.
TMZ-34/19
75
500 Platform Components
April 2017
503.1 Platform Controls
76
TMZ-34/19
Part No. 52074
April 2017
500 Platform Components
503.1 Platform Controls
Item
Part No.
Description
--
104867GT
SVC KIT,CNTRL SYS,TMZ34MAN<2K*
complete control system includes
supplement manual 104980
1
44687PGT
PLATE-MOUNT PLAT.CTL.BOX.............1
2
55027GT
SCREW,PHM,M4 X 0.7 X 6MM
GR4.8....................................................12
3
49406GT
WASHER,LOCK,M4***.........................16
4
Qty.
PLAT. CONTROL BOX LID W/DECAL.....1
component no longer available
4
44689GT
PC BOARD ASSY,PLTFORM,TMZ34.....1
4
44691GT
OVERLAY,PLAT CTRL BOX,TMZ34***....1
5
66817GT
BASE WITH 1 NC CONTACT, E-STOP...1
includes 1 each N.C. contact
5
66818GT
CONTACT,NC.........................................1
6
129187GT
KIT, TMZ E-STOP...................................1
--
66812GT
BUTTON,PUSH,RED MUSHROOM HEAD
7
52343GT
GASKET,RUBBER,PLAT. CNTRL
BOX.........................................................1
8
52344GT
CABLE SQUEEZE CONN......................1
9
58918GT
WIRE HARNESS,JIB TO PLAT CONT....1
10
45383GT
ALARM,WARBLE TONE 5-30 VDC***.....1
order 72326 retainer nut separately
11
49371GT
SCREW,PHILLIPS,PHM,M4 .7 X 10.......4
Part No. 52074
TMZ-34/19
77
600 Accessories
April 2017
601.1 Material Life
78
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
601.1 Material Life
Item
Part No.
Description
--
52281GT
MATERIAL LIFT ASSY, TMZ
ANSI and CE models; to SN 440
1
46149PGT
PLATE,MATL LIFT STRGE,TMZ34.........1
to SN 440
2
65192GT
SCREW,HHC,3/8-16 X 1.875,GALV........1
to SN 440
3
52286GT
TURNBUCKLE ASSEMBLY....................1
includes index numbers 2, 4, 5 and 9; to
SN 440
4
22571GT
NUT,HEX,M8 X 1.25...............................2
to SN 440
5
46447GT
WASHER,THRUST .5 X 1.0 X .063........1
to SN 440
6
52350GT
MATERIAL LIFT CARIAGE W/DECAL.....1
ANSI and CE; to SN 440
6
65193-SGT
MATERIAL LIFT CARRIAGE W/DEC.....1
CSA; to SN 440
7
49408GT
WASHER,LOCK,M8................................2
to SN 440
8
46428GT
NUT,WING,M8,MLD PLSTC,TMZ34.......2
component no longer available
9
22699GT
WASHER,FLAT,M10,ZINC PLTD............2
to SN 440
10
43443GT
HOIST HOOK.........................................1
to SN 440
11
46150PGT
BRACKET,MATERIAL LIFT,TMZ34.........1
to SN 440
12
33277GT
WASHER,FLAT,M8,YELLOW ZINC........2
to SN 440
12
49379GT
SCREW,HHC,M8 X 1.25 X 25................2
to SN 440
13
Part No. 52074
Qty.
Ref. Tongue Assembly with Decal (refer to
Figure 2-A) (decals are listed in Section
One)........................................................2
to SN 440
TMZ-34/19
79
600 Accessories
April 2017
602.1 Material Life
80
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
602.1 Material Life
Item
Part No.
Description
--
72026GT
MATERIAL LIFT ACC W/DECAL CSA
CSA Models; Complete from SN 441
--
72027GT
MATERIAL LIFT ACC,W/DECAL ANSI
CE and ANSI Models; Complete from SN
441
1
59877-SGT
BRACKET,STORAGE MOUNT TMZ50....1
from SN 441
2
72114GT
MAT.LIFT HOLDER TMZ........................1
includes index numbers 3 and 4; from SN
441
3
41695GT
RIVET,STL,STL,.188 X .50.....................4
from SN 441
4
39474GT
WEAR PAD,PLATFORM.........................2
from SN 441
5
49369GT
SCREW,PHILLIPS,PHM,M4 .7 X 25.......4
from SN 441
6
49363GT
NUT,NYLOCK,M4X.70............................4
from SN 441
7
46729GT
GUIDE, PLATFORM
ALIGNMENT,TMZ...................................2
from SN 441
8
6034GT
NUT,HEX,JAM,1/2-13.............................2
from SN 441
9
46447GT
WASHER,THRUST .5 X 1.0 X .063........1
from SN 441
10
72028-SGT
MATERIAL LIFT CARRIAGE W/DEC**....1
CSA; from SN 441
10
72029-SGT
MATERIAL LIFT CARRIAGE W/DEC.....1
ANSI and CE Models; from SN 441
11
52286GT
TURNBUCKLE ASSEMBLY....................1
includes index numbers 8, 9, 12,13 and 14;
from SN 441
12
65192GT
SCREW,HHC,3/8-16 X 1.875,GALV........1
from SN 441
13
22699GT
WASHER,FLAT,M10,ZINC PLTD............2
from SN 441
14
38028GT
NUT,LP NYLOCK,5/8-11.........................1
from SN 441
15
43443GT
HOIST HOOK.........................................1
from SN 441
16
48301GT
PIN,TOGGLE,.50 X 8.13***.....................1
from SN 441
17
5193GT
SPLIT RING, 1.00 DIA............................1
from SN 441
18
59914GT
CHAIN, SASH 16.0 LONG......................1
from SN 441
19
49369GT
SCREW,PHILLIPS,PHM,M4 .7 X 25.......1
from SN 441
20
49363GT
NUT,NYLOCK,M4X.70............................1
from SN 441
21
27034GT
SCREW,HHC,M10 X 25MM,GR 8.8.......2
from SN 441
Part No. 52074
Qty.
Item
22
TMZ-34/19
Part No.
Description
Qty.
22736GT
NUT,NYLOCK,M10X1.50........................2
from SN 441
81
600 Accessories
April 2017
603.1 Spare Tire Options
82
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
603.1 Spare Tire Options
Item
Part No.
--
Description
Qty.
SPARE TIRE, TMZ (SERVICE)
Domestic; includes index numbers 5
through 7
--
65332GT
SPARE TIRE ACC EURO TMZ34
European; includes index numbers 1
through 4
1
55087GT
TIRE/WHEEL ASSY. EURO TMZ34.......1
CE
1
65333GT
WHEEL, EURO 15 INCHES TMZ34.......1
1
65334GT
TIRE,EURO,195R15 TMZ34...................1
2
55140GT
LUG BOLT M12 X 1.5.............................6
3
67292GT
COUPLING,SPARE TIRE MNT TMZ34...3
CE
4
59672GT
WASHER,STAR,INTERNAL...................3
Internal
5
46717GT
NUT,1/2-20,ACORN,TMZ34....................3
6
44650GT
WHEEL/TIRE ASSY...............................1
Domestic
6
52252GT
WHEEL, 13 INCHES,..............................1
6
52351GT
TIRE,185/80,13",LOADRANGE"C".........1
7
59570GT
NUT,NYLOCK,1/2-20..............................3
8
44649GT
BOLT,LUG,SPARE TIRE, TMZ34............3
Part No. 52074
TMZ-34/19
83
600 Accessories
April 2017
604.1 Airline to Platform
84
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
604.1 Airline to Platform
Item
Part No.
Description
--
49657GT
AIR TO PLATFORM, TMZ34
1
85292GT
HOSE ASSY,AIRLINE,TMZ34***............1
2
27900GT
BULKHEAD,FEMALE X 6 X 6.................2
3
27895GT
COUPLER,1/4"SERIES 3/8 MPT............1
4
27034GT
SCREW,HHC,M10 X 25MM,GR 8.8.......2
5
22736GT
NUT,NYLOCK,M10X1.50........................2
6
7
Qty.
PLATE,AIR LINE MOUNT.......................1
component no longer available
27894GT
Part No. 52074
PLUG,1/4"SERIES,3/8 MPT...................1
TMZ-34/19
85
600 Accessories
April 2017
605.1 Operator Warning Light
86
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
605.1 Operator Warning Light
Item
Part No.
Description
--
65404-SGT
FLASHING BEACON ACC TMZ34
1
58973GT
LIGHT,REPLACEMENT BULB (39676)...1
1
66909GT
STROBE,BEACON,W/OUT
HARDWARE**.........................................1
2
49417GT
SCREW,PHILLIPS,PHM,M5X.8X16.......2
3
27082GT
NUT,NYLOCK,M5X.80............................2
4
55046GT
GROMMET,RUBBER 1.25 X .188
GRV........................................................3
5
43392GT
BUMPER,BATTERY BOX & RAILS........2
6
25548GT
SCREW,HHC,M10 X 40MM,GRD8.........1
7
22699GT
WASHER,FLAT,M10,ZINC PLTD............2
8
9
Qty.
Ref. Secondary Boom (refer to Figure
4-A).........................................................1
55082-SGT
Part No. 52074
BRACKET,WARNING LIGHT TMZ34.....1
TMZ-34/19
87
600 Accessories
April 2017
606.1 French Load Sensing Option
88
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
606.1 French Load Sensing Option
Item
Part No.
Description
Qty.
1
67263GT
SHOLDER BOLT, SPECIAL TMZ50.......2
2
22736GT
NUT,NYLOCK,M10X1.50........................2
3
65394GT
PIVOT WELDMENT ASSY,LOAD
SENSE....................................................1
includes index numbers 14 through 17
4
48040GT
SCREW,HHC,M5 X 40............................1
5
27082GT
NUT,NYLOCK,M5X.80............................6
6
49413GT
WASHER,FLAT, M5 YELLOW ZINC.......3
7
67298GT
SCREW,SHS,1/2-13 X .625....................2
8
48074GT
BEARING,FLNG,.625X.75X.437 TMZ.....2
9
6086GT
NUT,LP NYLOCK,1/2-13.........................2
10
48301GT
PIN,TOGGLE,.50 X 8.13***.....................1
11
67314GT
SWITCH,LIMIT,NC,PRECISION.............1
12
59921GT
WELDMENT,ROCKER LOAD
SENSING................................................1
13
1121GT
ANGLE,ALUM 2 X 2 X .25......................2
14
59923GT
GUIDE,PLATFORM ALIGNMENT
ROCKR...................................................2
15
67269GT
SPACER, PLAT ALIGN RKR TMZ50......2
16
67522GT
SCREW,PHILLIPS,PHM, M4 X 35..........4
17
49363GT
NUT,NYLOCK,M4X.70............................4
18
55096GT
RIVET,ALUM,ALUM,P,.125 X .337..........4
19
49387GT
SCREW,HHC,M10 X 1.5 X 12................2
20
22700GT
WASHER,LOCK,M10..............................2
21
33580GT
PIN CONNECTOR,FEMALE ***.............6
21
33581GT
CONNECTOR,FEMALE,PANEL
MOUNT*.................................................1
21
33589GT
PLUG,CONNECTOR,MALE*..................1
21
67293GT
WRNG HARNESS,LOAD SENSNG
TMZ34.....................................................1
21
83095GT
PIN CONNECTOR,MALE.......................6
Part No. 52074
TMZ-34/19
89
600 Accessories
April 2017
607.1 Hitch Extension
90
TMZ-34/19
Part No. 52074
April 2017
600 Accessories
607.1 Hitch Extension
Item
Part No.
Description
1
62766GT
CHANNEL,CLEVIS,HITCH ASSY TMZ...1
2
59746GT
SCREW,HHC,5/8-11 X 4.0***.................2
3
38028GT
NUT,LP NYLOCK,5/8-11.........................2
4
59713GT
WELDMENT, HITCH EXTENSION.........1
Part No. 52074
Qty.
TMZ-34/19
91
April 2017
Part Number Index
The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.
Part Number
Page
10107GT ...................45
104556GT .................15
104867GT .................45, 49, 73, 77
105306GT .................73
105307GT .................73
10775GT ...................73
109859GT .................33
109860GT .................33
109888GT .................33
109898GT .................33
109931GT .................33
1121GT .....................89
11890GT ...................19
12016GT ...................19, 39, 55
12348GT ...................51
1266252GT ...............47
129021GT .................61
129187GT .................49, 77
129188GT .................49
13585GT ...................73
14162GT ...................55
1484GT .....................11, 13
160431GT .................47
16073GT ...................35, 39, 41
162160GT .................15
18919GT ...................43
19436GT ...................55, 59
19491GT ...................17
21018GT ...................53
21121GT ...................73
2161GT .....................41
21982GT ...................49
22548GT ...................17
22571GT ...................39, 41, 79
22578GT ...................19, 45, 47, 73
22699GT ...................15, 17, 21, 23,
25, 63, 69, 79,
81, 87
22700GT ...................15, 17, 33, 47,
63, 65, 67, 69, 89
22726GT ...................19
22736GT ...................15, 21, 23, 25,
39, 41, 55, 63,
67, 81, 85, 89
23057GT ...................43, 57, 69, 73
24647GT ...................15, 31, 73
25284GT ...................33, 65, 67, 69
25368GT ...................15, 17, 39, 41,
47, 55, 57, 63,
69, 73
25548GT ...................15, 63, 87
25926GT ...................35, 47, 55, 73
25930GT ...................67, 75
27034GT ...................19, 47, 55, 65,
81, 85
27082GT ...................15, 57, 87, 89
27564GT ...................11
27894GT ...................85
27895GT ...................85
27900GT ...................85
28157GT ...................11
28161GT ...................11
28164GT ...................11
28171GT ...................11
28174GT ...................11, 13
28175GT ...................11
28176GT ...................13
28235GT ...................11, 13
28236GT ...................13
28443GT ...................29
28646GT ...................19, 21, 23, 43
28688GT ...................17
28890GT ...................61
29314GT ...................57
30748GT ...................33
92
Part Number
Page
Part Number
31060GT ...................11
31146GT ...................73
31199GT ...................55
32150GT ...................11, 13
32375GT ...................19, 21
33277GT ...................47, 57, 79
33550GT ...................11, 13
33578GT ...................69, 71
33580GT ...................49, 69, 71, 89
33581GT ...................69, 71, 89
33589GT ...................69, 71, 89
33590GT ...................69, 71
33591GT ...................69, 71
33629GT ...................73
33674GT ...................55
35579GT ...................11
36245GT ...................33, 65, 67, 69
37052GT ...................13
37145GT ...................11
37501GT ...................13
37947GT ...................49
38028GT ...................21, 81, 91
38159GT ...................53
38160GT ...................53
38161GT ...................53
38866PGT .................19, 21
39474GT ...................73, 81
39542GT ...................57
40318GT ...................53
40400GT ...................53
40401GT ...................53
40434GT ...................13
40624GT ...................15
40712GT ...................73
40928GT ...................15, 43
41292GT ...................73
41695GT ...................47, 73, 81
41805GT ...................67
41806PGT .................67
41807GT ...................15, 63
41818PGT .................67
41836GT ...................51
41855GT ...................33
41857GT ...................69
41858GT ...................65
41860GT ...................65
41861GT ...................65, 67, 69
41862GT ...................65, 67
41873GT ...................33
41880GT ...................65, 67, 69
41881GT ...................43
41889GT ...................69
41890GT ...................67
41891GT ...................65
41894GT ...................43
41895GT ...................43
43391GT ...................55
43392GT ...................45, 47, 87
43394GT ...................33
43415GT ...................55
43418PGT .................55
43424PGT .................17
43430GT ...................19
43431GT ...................19
43432GT ...................19
43440GT ...................33
43441GT ...................33
43442GT ...................33
43443GT ...................79, 81
43446GT ...................57
43447GT ...................57
43449GT ...................47
43451GT ...................47
43456GT ...................15, 63
43461GT ...................63
Page
43462GT ...................63
43464PGT .................45
43468GT ...................33
43475GT ...................33
43476GT ...................33
43658GT ...................11
44064GT ...................21, 23, 25, 33,
39, 41
44248GT ...................13
44640GT ...................33
44641GT ...................33
44644PGT .................73
44645PGT .................73
44649GT ...................83
44650GT ...................19, 21, 23, 83
44651GT ...................27
44658GT ...................33
44662GT ...................33
44665GT ...................19, 21
44666GT ...................33
44668GT ...................19
44669GT ...................43
44673GT ...................49
44678GT ...................49
44680GT ...................49
44682GT ...................49
44687PGT .................73, 77
44689GT ...................77
44691GT ...................77
44693GT ...................49, 69
44694GT ...................49
44695GT ...................49
44696GT ...................49
44697GT ...................17, 49
44704GT ...................45
44710GT ...................59
44711GT ...................59
44712GT ...................59
44713GT ...................59
44714GT ...................43
44716GT ...................55
44723GT ...................33
44727GT ...................59
44730GT ...................69
44732GT ...................33
44733GT ...................15, 19, 21
44743GT ...................73
44933PGT .................73
44980GT ...................11
44986GT ...................13
44995GT ...................45
45114GT ...................35
45226GT ...................65
45383GT ...................45, 77
45437GT ...................73
46140GT ...................61
46141GT ...................61
46142GT ...................61
46144GT ...................61
46145GT ...................61
46149PGT .................79
46150PGT .................79
46152GT ...................43
46156GT ...................45, 47
46157GT ...................19
46276GT ...................11
46418PGT .................73
46419PGT .................69
46420PGT .................57
46424GT ...................17
46426GT ...................17, 33
46428GT ...................79
46431GT ...................57
46433PGT .................73
46436GT ...................43
TMZ-34/19
Part Number
Page
46437GT ...................71
46438GT ...................71
46440GT ...................15
46441GT ...................15
46443GT ...................71
46444GT ...................71
46445GT ...................71
46446GT ...................71
46447GT ...................79, 81
46714GT ...................15
46716GT ...................39, 41, 57
46717GT ...................19, 21, 23, 83
46721GT ...................33
46722GT ...................47
46723GT ...................67
46724GT ...................47
46727GT ...................73
46729GT ...................73, 81
46731GT ...................71
46732GT ...................71
47218GT ...................73
47255GT ...................21
48040GT ...................89
48074GT ...................89
48218GT ...................39, 41
48227PGT .................69
48228GT ...................69
48283GT ...................67
48284GT ...................59
48286GT ...................73
48288GT ...................55
48301GT ...................73, 81, 89
48305GT ...................35
48309GT ...................35
48319GT ...................69
48719GT ...................13
48723GT ...................11
48724GT ...................11
48725GT ...................11
48726GT ...................11
48727GT ...................11
48729GT ...................11, 13
48730GT ...................11
48733GT ...................11
48734GT ...................11
48908GT ...................61
48911GT ...................61
48912GT ...................61
49362GT ...................15, 31, 41
49363GT ...................49, 73, 81, 89
49364GT ...................19, 21, 35, 45,
47, 55, 67, 69,
73, 75
49366GT ...................15, 23, 25, 31, 43
49367GT ...................43, 47
49368GT ...................15, 33
49369GT ...................81
49370GT ...................33
49371GT ...................49, 73, 77
49372GT ...................17
49374GT ...................15
49375GT ...................19, 21, 35, 43,
45, 73, 75
49376GT ...................21
49378GT ...................45, 55
49379GT ...................15, 41, 47, 55,
57, 63, 69, 79
49381GT ...................23, 25, 43
49382GT ...................15, 25, 29
49383GT ...................15, 31
49385GT ...................47
49386GT ...................39
49387GT ...................15, 69, 89
49390GT ...................23, 43
49391GT ...................43
Part No. 52074
April 2017
Part Number Index (continued)
Part Number
Page
49392GT ...................43
49393GT ...................29, 67, 69
49395GT ...................55
49397GT ...................19, 21
49399GT ...................67
49400GT ...................15
49402GT ...................15
49404GT ...................73
49405GT ...................33
49406GT ...................17, 77
49407GT ...................43, 73, 75
49408GT ...................45, 79
49409GT ...................43
49410GT ...................15, 23, 25, 31
49411GT ...................47
49412GT ...................17
49413GT ...................15, 57, 89
49414GT ...................15
49416GT ...................57
49417GT ...................15, 57, 75, 87
49418GT ...................61
49419GT ...................61
49612GT ...................61
49613GT ...................61
49657GT ...................85
49798GT ...................53
49910GT ...................11
49918GT ...................11
51086GT ...................51
5193GT .....................81
52004GT ...................11
52008GT ...................11
52129GT ...................39, 41
52133GT ...................15
52134GT ...................33
52135GT ...................15
52136GT ...................19
52139GT ...................57
52140GT ...................57
52141GT ...................57
52142GT ...................57
52143GT ...................27
52144GT ...................27
52145GT ...................27
52146GT ...................27
52147GT ...................27
52148GT ...................27
52149GT ...................27
52150GT ...................27
52151GT ...................27
52152GT ...................45, 47
52153GT ...................63, 65
52154GT ...................63, 65
52180GT ...................33
52182GT ...................39, 41
52183GT ...................39, 41
52184GT ...................39
52185GT ...................39, 41
52186GT ...................39, 41
52187GT ...................33
52188GT ...................39
52189GT ...................39
52190GT ...................39
52224GT ...................43
52225GT ...................43
52228GT ...................43
52231GT ...................67
52232GT ...................67, 69
52252GT ...................19, 21, 23, 83
52253GT ...................35
52255GT ...................35
52256GT ...................35
52257GT ...................35
52258GT ...................35
52259GT ...................35
52263GT ...................35
Part No. 52074
Part Number
Page
Part Number
52264GT ...................35
52265GT ...................35
52272GT ...................55
52275GT ...................73
52276GT ...................73
52278GT ...................73
52279GT ...................69, 73
52280GT ...................63, 67
52281GT ...................79
52282GT ...................49
52286GT ...................79, 81
52287GT ...................49
52289GT ...................15
52291GT ...................33
52292GT ...................43
52294GT ...................51
52295GT ...................51
52296GT ...................51
52297GT ...................51
52298GT ...................51
52299GT ...................51
52303GT ...................65
52304GT ...................67
52305GT ...................69
52306GT ...................43
52307GT ...................53
52308GT ...................53
52309GT ...................53
52310GT ...................53
52312GT ...................53
52313GT ...................53
52315GT ...................53
52316GT ...................53
52317GT ...................53
52318GT ...................53
52319GT ...................53
52320GT ...................53
52321GT ...................53
52322GT ...................47, 53
52333GT ...................49
52334GT ...................51
52339GT ...................65, 67, 69
52340GT ...................65, 67, 69
52341GT ...................39
52342GT ...................35, 39
52343GT ...................77
52344GT ...................77
52345GT ...................35
52347GT ...................53
52348GT ...................53
52350GT ...................79
52351GT ...................19, 21, 23, 83
52475GT ...................11
52495GT ...................11
52496GT ...................11
52557GT ...................11
52684GT ...................11
52943GT ...................43
52987GT ...................11
55000GT ...................19, 21
55001GT ...................19, 21
55010GT ...................15, 17
55011GT ...................19
55014GT ...................17
55016GT ...................73
55017GT ...................73
55019GT ...................15
55020GT ...................15
55021GT ...................15
55023-200GT ............59
55024GT ...................15
55027GT ...................49, 77
55033GT ...................15
55034GT ...................15
55035GT ...................15
55036GT ...................15
Page
55037GT ...................15
55038GT ...................15
55039GT ...................15
55043GT ...................15
55044GT ...................35
55045GT ...................35
55046GT ...................87
55047GT ...................75
55050GT ...................33
55053GT ...................29
55057GT ...................41
55061GT ...................41
55063GT ...................15
55068GT ...................67, 69
55078GT ...................35
55080GT ...................75
55081GT ...................75
55082-SGT ................87
55083GT ...................75
55084GT ...................39
55085GT ...................39
55087GT ...................25, 83
55090GT ...................75
55096GT ...................69, 89
55098GT ...................43
55109GT ...................37, 41
55118GT ...................71
55140GT ...................25, 83
55141GT ...................41
58918GT ...................69, 77
58973GT ...................87
59500GT ...................43
59505GT ...................71
59506GT ...................73
59508-SGT ................41
59562GT ...................41
59563GT ...................21
59564-SGT ................21
59570GT ...................83
59580GT ...................41
59581GT ...................41
59582GT ...................31
59672GT ...................83
59678GT ...................41
59680GT ...................29, 41
59711GT ...................31
59713GT ...................91
59717GT ...................25
59720GT ...................31
59746GT ...................91
59752-SGT ................31
59753GT ...................31
59877-SGT ................81
59914GT ...................81
59921GT ...................89
59923GT ...................89
59969GT ...................31
59971GT ...................29
6034GT .....................81
6086GT .....................89
62066GT ...................11
62158-SGT ................55
62201GT ...................55
62238GT ...................51
62722GT ...................11
62760GT ...................31
62761GT ...................31
62762GT ...................31
62763GT ...................31
62764GT ...................31
62765GT ...................31
62766GT ...................31, 91
62767GT ...................31
62769GT ...................31
62770GT ...................31
62771GT ...................31
TMZ-34/19
Part Number
Page
62772GT ...................31
62773GT ...................31
62863GT ...................31
62864GT ...................31
62866GT ...................31
62867GT ...................31
62868GT ...................31
62869GT ...................31
62870GT ...................31
62871GT ...................31
62872GT ...................31
62873GT ...................31
62874GT ...................31
62875GT ...................31
62876GT ...................31
62877GT ...................31
62878GT ...................31
62879GT ...................31
65163GT ...................51
65183GT ...................17
65191GT ...................37
65192GT ...................79, 81
65193-SGT ................79
65195-SGT ................37
65206GT ...................15
65231GT ...................15
65308GT ...................15
65320GT ...................43
65321-SGT ................15
65322GT ...................15
65323-SGT ................15
65324-SGT ................71
65325-SGT ................71
65326GT ...................49
65327GT ...................49
65328GT ...................49
65329GT ...................45, 49
65332GT ...................83
65333GT ...................25, 83
65334GT ...................25, 83
65336GT ...................29
65337GT ...................29
65338GT ...................29
65339GT ...................29
65340GT ...................29
65341GT ...................29
65342GT ...................29
65343GT ...................29
65344GT ...................29
65345GT ...................29
65346GT ...................29
65347GT ...................29
65348GT ...................29
65350GT ...................29
65351GT ...................29
65352GT ...................29
65354GT ...................29
65355GT ...................29
65357GT ...................51
65358GT ...................51
65361-SGT ................45
65369GT ...................37
65372GT ...................37
65373GT ...................37
65374GT ...................37
65375GT ...................37
65376GT ...................37
65377GT ...................37
65378GT ...................37
65379GT ...................37
65382GT ...................37
65383GT ...................37
65384GT ...................37
65385GT ...................37
65386GT ...................37
65388GT ...................73
93
April 2017
Part Number Index (continued)
Part Number
Page
65394GT ...................89
65395GT ...................75
65396GT ...................75
65397GT ...................75
65398-SGT ................71
65399-SGT ................71
65401GT ...................29
65403GT ...................29
65404-SGT ................87
66412GT ...................51
66811GT ...................49
66812GT ...................49, 77
66814GT ...................49
66816GT ...................49
66817GT ...................49, 77
66818GT ...................49, 77
66866GT ...................73
66909GT ...................87
67229GT ...................31
67230GT ...................31
67231GT ...................31
67232GT ...................31
67233GT ...................31
67263GT ...................89
67269GT ...................89
67292GT ...................83
67293GT ...................89
67298GT ...................89
67304GT ...................31
67314GT ...................89
67340GT ...................31
67446GT ...................73
67447GT ...................73
67448GT ...................73
67452GT ...................73
67522GT ...................89
67535GT ...................31
67677GT ...................73
67747GT ...................71
67750GT ...................47
67894GT ...................15
67925GT ...................65, 67, 69
6886GT .....................43
7056GT .....................73
72026GT ...................81
72027GT ...................81
72028-SGT ................81
72029-SGT ................81
72046GT ...................43
72111-SGT ................33
72114GT ...................81
7265GT .....................35, 39, 41
72899GT ...................11
74052GT ...................73
76052GT ...................33
76324-SGT ................23
76325-SGT ................23
76333-SGT ................25
76334-SGT ................25
76355GT ...................21
76356GT ...................23
76359GT ...................33
76404GT ...................25
76562GT ...................51
76583GT ...................69
80239GT ...................35
80240GT ...................35
80254GT ...................35
80257GT ...................35
80277GT ...................19, 21, 23
80286GT ...................25
83095GT ...................45, 49, 69, 71, 89
834228GT .................35
85292GT ...................85
85296GT ...................73
8910GT .....................55
94
Part Number
Page
89275GT ...................31
97846GT ...................11, 13
T112563GT ...............73
T113621GT ...............15
TMZ-34/19
Part No. 52074
April 2017
Part Description Index
The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is
used on.
BRACKT,CVR,STFNER,TMZ34.....57
BRAKE CABLE.....39, 41
BRAKE CABLE 40"(RIGHT) TMZ34**.....39
52967.....11
BRAKE CABLE 45"(LEFT)TMZ34**.....39
BRAKE CABLE,MECH EURO,TMZ34***....37,
6
41
BRAKE HOSE SERVICE TMZ34.....35
69699, HOSE ROUTER,TMZER.....67
BRAKE LINE SERVICE TMZ-34.....35
BRAKE LINE, LONG, TMZ34.....35
A
BRAKE LINE,LONG 149.5" TMZ50.....31
ADJUSTING SCREW ASSY(80234,35).....35 BREATHER CAP.....53
AIR TO PLATFORM, TMZ34.....85
BRUSH SET (52318) TMZ34.....53
ALARM,WARBLE TONE 5-30 VDC***.....45, 77 BULB MODULE, TAILIGHT,TMZ*****.....73
ANGLE,ALUM 2 X 2 X .25.....89
BULB,SIDE LIGHT ASSY,14V(52135.....15
AXLE ARM,LEFT* TMZ34.....19, 21
BULB,TAILLIGHT,(55083,55090).....75
AXLE ARM,RIGHT * TMZ34.....19, 21
BULKHEAD,FEMALE X 6 X 6.....85
AXLE ASSY, HYDR BRAKE, TMZ 34.....23
BUMPER, SNAP-IN.....39, 41, 57
AXLE, ASSY, MECHANICAL.....25
BUMPER,BATTERY BOX & RAILS......45, 47,
87
BUMPER,TURNTABLE STOP TMZ34.....47
B
BUMPER,VIBRATION MOUNT TMZ34.....69
BALL STUD, GAS SHOCK TMZ.....57
BASE WITH 1 NC CONTACT, E-STOP......49, Bushing.....27
BUSHING, FLANGE,3/4X7/8X1/2.....21
77
BUSHING,BRONZE .5 X 7/8 X 3/4.....55
BASE,WITH 2 N.O. CONTACTS***.....49
BUTTON,JOYSTICK MOUNT,BRASS***.....73
BATTERY BOX ASSY., L.H., TMZ.....55
MUSHROOM
BATTERY HOLD DOWN WITH RUBBER.....55 BUTTON,PUSH,RED
HEAD.....49, 77
BATTERY,6V,225AH,TRJAN T105UT.....55
BEARING,2.5"ID X 2.75OD X .75.....33
BEARING,FL,1.00IDX1.25ODX0.84L....33, 65,
C
67, 69
Cable.....27
BEARING,FL,1.51X1.75X.84LG.....65
CABLE ASSY,ANDR TO MTR TMZ34.....59
BEARING,FL,1.IDX1.25 OD X .23L.....69
CABLE ASSY,BATT,JMPR,SHT,TMZ34.....59
BEARING,FLANGE,3/8 X 1/2 X 1/4.....19
CABLE ASSY,BATT.,JUMPER,TMZ34.....59
BEARING,FLNG,.625X.75X.437 TMZ.....89
CABLE ASSY,BATT.TO ANDR,TMZ34.....59
BEARING,MECH HITCH ASSY (55053.....29
CABLE ASSY,HITCH,W/HOOKS 3/32.....31
BEARING,MOTOR.....53
CABLE ASSY,MTR-CONT.BLK,TMZ34.....59
BEARING,NYLINEAR,.375 ID.....33
CABLE ASSY,MTR-CONT.RED,TMZ34.....59
BEARING,ROTATION TMZ34.....43
CABLE CLAMP, PARKING BRAKE TMZ.....39
BEARING-BALL,MECH BRAKE(55054).....37 CABLE CLAMP,PARKING BRAKE, TMZ.....39,
BELLOWS,MECH HITCH ASSY (55053.....29
41
Bolt - Shoulder.....27
CABLE SQUEEZE CONN.....77
BOLT,CARRIAGE,M6X16LG.....73
CABLE TIE,11.5" BLACK.....29
BOLT,LUG,SPARE TIRE, TMZ34.....83
CABLE TIE,4" BLK,HEAT RESISTNT.....73
BOLT,SHOLDER,OUTRIGGER,TMZ34%%..33 CABLE TIE,BUTTON,BLACK,10.00LG.......15,
BOLT,SHORT SHOULDER.....21
43
BOOM PIVOT ASSY, TMZ-34/19.....67
CABLE,BREAKAWAY,HITCH (55053).....29
Boot.....27
Cap.....27
BOOT REPLACE. KIT, HITCH, TMZ.....27
CAP - GREASE (55054) TMZ.....37
BOOT,CABLE TERM,MED.RED,4/0.....55
CAP - HITCH, TMZ-34/19.....27
BRACKET, CABLE GUARD,TMZ34.....73
CAP,MASTER CYLINDER TMZ50 **.....31
BRACKET,
CONNECTOR
STORAGE CARTRIDGE - SOLENOID VALVE,TMZ.....53
TMZ.....41
CHAIN, SAFETY, SNAP HOOK.....15
BRACKET, GRND CONT BOX,TMZ34.....45
CHAIN, SASH 16.0 LONG.....81
BRACKET, LIGHT BAR.....75
CHANNEL,CLEVIS,HITCH ASSY TMZ......31,
BRACKET,CABLE WRAP***.....73
91
BRACKET,CABLE,TMZ34.....67
CHARGER,120VAC/60HZ,25A 24V***.....51
BRACKET,INSTRUCTION MOUNT.....73
CHARGER,BATT,TMZ,24V25A.....51
BRACKET,JIB CRADLE,TMZ34.....17
CIRCUIT BREAKER, 15A (55040).....51
BRACKET,JIB LWR REINFORCE,TMZ.....69
CLAMP, WIRE ROUTER,TMZER.....67
BRACKET,LICENSE MNTG,TMZ34.....73
CLAMP,0.63,#10 X 1/4,RUB CUSH......35, 39,
BRACKET,MATERIAL LIFT,TMZ34.....79
41
BRACKET,SHOCK ABSORBER (55053).....29 CLAMP,TOGGLE,MAST HOLD DOWN......15,
BRACKET,STORAGE MOUNT TMZ50.....81
63
BRACKET,TAILITE MTG,TMZ34.....73
CLEVIS - PARKING BRAKE, TZ50.....39, 41
BRACKET,TENSION EQUALIZR,EURO.....41 Clip - Release Handle.....27
BRACKET,WARNING LIGHT TMZ34.....87
CLIP,LUG WRENCH HOLDR.....47
BRACKET,WIRE/HOSE,TMZ34.....43
5
Part No. 52074
TMZ-34/19
COIL - SOLENOID VALVE, 24VDC.....53
COIL,SOLENOID VALV,TMZ-34/19.....43
COIL,SOLND,W/D,20V DUAL SPADE........65,
67, 69
CONN,4 CIRC PLUG,TMZ34.....71
CONN,4CIRC RECEPT/DETN,TMZ34.....71
CONN,520120-4-6***.....61
CONN,SQUEEZE,1/2NPT .38-.50,SM.....73
CONN.,FEM,PANEL MOUNT,11-4,TMZ.....71
CONNCTR,FEMAL PANEL MOUNT T34....45,
49
CONNECTOR - RETURN TUBE, TMZ.....53
CONNECTOR, MALE PLUG TMZ34.....49
CONNECTOR, SOCKET, TMZ34Q.....71
CONNECTOR,ANDERSON SB 175,1/0G...55,
59
CONNECTOR,FEMALE,PANEL MOUNT*..69,
71, 89
CONNECTOR,IEC 320 INLET.....15
CONNECTOR,MALE PLUG TMZ34.....49
CONNECTOR,MALE,11-4,TMZ.....71
CONNECTOR,MALE,PANEL MOUNT*......69,
71
CONNECTOR,ORIFICE,.018 TMZ.....31
CONNECTOR,PIN TMZ34.....71
CONNECTOR-IEC, BATT CHGR.....51
CONNECTR,FEML PANEL MOUNT TZ34....49
CONTACT,N.O......49
CONTACT,NC.....49, 77
CONTACTOR,LIMIT SWITCH.....17
CONTROL BOARD ASSY W/HEATSINK.....51
CONTROL BOX,GRND,FRMG,TMZ34.....49
COUPLER 2" BALL BULLDOG TMZ.....31
COUPLER 2" BALL LEVER LOCK.....31
COUPLER 2-5/16" BALL.....31
COUPLER 2-5/16" BALL BULLDOG T.....31
COUPLER 50MM BALL EURO TMZ.....31
COUPLER 65MM RING EURO TMZ.....31
COUPLER CLEVIS,TMZ.....31
COUPLER, PINTLE RING.....31
COUPLER,1/4"SERIES 3/8 MPT.....85
COUPLER,BALL,2"(50MM) TWST LK*.....31
COUPLER,MECH HITCH ASSY (55053.....29
COUPLING,SPARE TIRE MNT TMZ34.....83
COVER ASSY,GRND CNTRL SD TMZ.....57
COVER ASSY,GRND CRNTL BOX TMZ.....57
COVER ASSY,PWR UNIT SIDE,TMZ.....57
COVER,GFCI,WEATHERPROOF.....73
COVER,HITCH BOLT ASSY(55053).....29
COVER,OUTER ACTUATOR CASE.....31
COVER,ROLLER ACTUATOR TMZ.....31
COVER-BATT CHGR.....51
CYLINDER, LIFT,JIB** TMZ34.....69
CYLINDER, PRIMARY LIFT.....67
CYLINDER,SECONDARY LIFT.....65
D
DAMPER,SHOCK, HITCH ASSY TMZ.....31
DECAL KIT,SAFETY/INST.....11, 13
DECAL, DNGER, BATTERY SAFETY.....11
DECAL, MANUAL LOWERING VALVE.....11
DECAL,COSMETIC,GENIE TMZ-34/19.....11
DECAL,DANGER DO NOT ALTER SWTC....11
DECAL,DANGER,ELEC.HAZ.STAY CLR.....11
DECAL,DANGER,GEN SAFETY GCP.....11
DECAL,DANGER,GEN SAFETY,PCP.....13
95
April 2017
Part Description Index (continued)
DECAL,DANGER,NO SMOKING ***.....11
DECAL,DANGER,TIP-OVER HAZARD.....11
DECAL,GROUND CONTROL PANEL.....11
DECAL,INSTR,SIDE FRC/WIND,AUS.....13
DECAL,LABEL,INTERLOCK LIGHTS.....11
DECAL,LABEL,MANUAL NOT HERE.....13
DECAL,LABEL,PARKING BRAKE MECH.....11
DECAL,LABEL,PARKING BRAKE,ANSI.....11
DECAL,LABEL,PWR TO CHARGR 115
UK.....11
DECAL,LABEL,PWR TO CHARGR 230V.....11
DECAL,LABEL,TRANSPORT TIEDOWN*....11
DECAL,LANYARD ANCHORAGE POINT.....13
DECAL,NOTICE, BATTERY INST.....11
DECAL,NOTICE,BATTERY CONNECT.....11
DECAL,NOTICE,HAZARDOUS MAT'LS*.....11
DECAL,NOTICE,MANUAL LOWERING.....11
DECAL,NOTICE,MANUAL ROTATION.....11
DECAL,NOTICE,MATL LIFT OPER.....11
DECAL,NOTICE,MAX CAP 440 LBS.....13
DECAL,NOTICE,MAX CAPACITY 440.....11
DECAL,NOTICE,MAX CAPACITY 500.....11
DECAL,NOTICE,MAX LOAD 500 LBS.....13
DECAL,NOTICE,TIRE SPECS.....11
DECAL,NOTICE,TIRE SPECS, CE.....11
DECAL,NOTICE,TRANSPORT INST***.....11
DECAL,OPERATING INST,PLAT***.....11, 13
DECAL,PLATFORM CONTROL PANEL.....11
DECAL,POWER TO PLATFORM 115V......11,
13
DECAL,POWER TO PLATFORM 230V......11,
13
DECAL,USE DEXRON***.....11
DECAL,WARN,CRUSH HAZARD HAND.....11
DECAL,WARN,IMPROPER OPERATION.....13
DECAL,WARNING,TOWING HAZARDS.....11
DRAW LATCH,OVER-CENTER***.....73
GASKET,MASTER CYLINDER (59582).....31
GASKET,RUBBER,PLAT. CNTRL BOX.....77
GAUGE-SIGHT.....53
GEAR, PINION TMZ34.....43
GLIDE BUTTON,SIDE,GLL,.100 TK.....19
GREASE CAP, AXLE, 3000LB.....35
GROMMET,RUBBER .38 X .13 X .63....15, 31,
73
GROMMET,RUBBER .38 X .38 X .5.....17, 33
GROMMET,RUBBER 1.25 X .188 GRV.....87
GROMMET,RUBBER 2.5 X .25 X2.75.....43
GROMMET,RUBBER 3 X .13 X 3.25.....43
GROUND CONTROL BOX LID W/DECAL....49
GUIDE, PLATFORM ALIGNMENT,TMZ.....73,
81
GUIDE,ACTUATOR LEVER.....31
GUIDE,OUTRGR SWTCH,LEFT,TMZ34.....33
GUIDE,OUTRGR SWTCH,RT, TMZ34.....33
GUIDE,PLATFORM ALIGNMENT ROCKR...89
K
KEY,LATCH, 1 PAIR (28125).....57
KEY,SINGLE***.....49
KEYS,10 PACK***.....49
KEYSWITCH,3POS.MNTND.DR WKEY**.....49
KIT, MOUNTING, TONGUE JACK.....15
KIT, TMZ E-STOP.....49, 77
KIT, TMZ KEYSWITCH.....49
KIT,BRAKE SHOE,MECHANICAL T34*.....37
KIT,CONTACTOR, TMZ-34.....47
KIT,COUPLER REPAIR (59582) TMZ.....31
KIT,CYLINDER MASTER REPLACEMEN.....31
KIT,FOOTPAD,RETROFIT.....33
KIT,LEVER REPLACEMENT TMZ.....31
KIT,MASTER CYLINDER REPAIR TMZ.....31
KIT,TMZ/TZ 50 JOCKEY WHEEL KIT.....15
L
Latch - Release.....27
LATCH RECIEVER ASSY. W/BUMPER......45,
H
47
HANDLE ASSY,AXL RETRCT T3400.....21
LATCH,LOCKING.....57
HANDLE COVER,PLASTIC.....15, 19, 21
LED,2VDC,GRN,6"LD,NO RES,TMZ.....45, 47
HANDLE COVER,PLASTIC,TMZ34.....33
LENS, TMZ-TZ TAILLIGHT LH/RH.....73
HANDLE, OUTRIGGER.....33
LENS,FOGLIGHT (55083) TMZ34%%.....75
HANDLE,ANDERSON CONNECTOR SB.....55
LENS,SIDE LIGHT,AMBER.....15
HANDLE,LATCH, OUTRGR, TMZ34**%.....33
LENS,TAILLIGHT (55090) TMZ34.....75
HANDLE,LOCK,AXLE RETRACT,TMZ.....19
LEVEL SENSOR ASSY,TMZ34/50.....45
HANDLE,TONGUE, TMZ34.....15
LEVER ASSY, PARKING BRAKE, TMZ.....39
HARNESS ASSY,IEC-320.....15
LEVER,ACTUATOR,MECH(55054).....37
HARNESS,ASSY,EURO,TMZ-34.....71
LEVER,EMERGENCY,HITCH ASSY T50.....31
HARNESS,JIB-TAILLIGHTS TMZ34.....71
LEVER,HANDBRAKE (55053) TMZ34.....29
HARNESS,JIB/PLAT TO GRND CONT......49,
LEVER,INTERNL,MECH HITCH T34.....29
69
LIGHT, FOG REAR.....75
HARNESS,TAILIGHT JIB TO BASE.....71
LIGHT, REFLECTOR OVEL -AMBER.....75
HINGE,2 X 2 X 4 LG.....57
LIGHT, REFLECTOR ROUND - RED.....75
HINGE,GRND CONT CVR,TMZ34.....57
LIGHT, STT REAR.....75
HITCH ACTUATOR, COMBO TMZ.....31
LIGHT,REPLACEMENT BULB (39676).....87
E
HITCH COUPLER,2"BALL TWISTY.....31
LINK SPACER, PARKING BRAKE,TMZ.....39,
ELBOW - POWER UNIT, TMZ-34/19.....53
HITCH W/MECH. BRAKE EURO TMZ34.....29
41
ELBOW,90D,520220-4-6***.....61
HITCH, ACTUATOR TZ34.....27
LOCK RING,BRAKE (55054) TMZ34.....37
EMERGENCY LEVER SPRING TMZ50.....31 HOIST HOOK.....79, 81
LOCK, CONNECTOR.....15, 17
EXTRUSION,CABLE GUARD,TMZ34.....63
Hook.....27
LUG BOLT M12 X 1.5.....25, 83
EXTRUSION,PRIMARY LINK TMZ34.....67
HOOKS,CABLE ASSY TMZ50.....31
EYE BOLT, 10MM X 35MM.....41
HOSE ASSY,AIRLINE,TMZ34***.....85
M
HOSE ASSY,JIB CYL,TMZ34.....61
HOSE
ASSY,JIB
RETURN,
TMZ34.....61
MANIFOLD,SWING
TMZ34.....43
F
HOSE ASSY,PRIM.CYL.,TMZ34.....61
MANUAL BOX W/DECALS***.....73
FENDER ASSY W/DECAL TMZ34....19, 21, 23
HOSE ASSY,ROTAT.PRESS.,TMZ34.....61
MASTER CYL. PUSH ROD KIT, TMZ.....27
FENDER W/DECAL.....25
HOSE ASSY,ROTAT.TANK, TMZ34.....61
MASTER CYL. REPLACE. KIT, TMZ.....27
FILTER ASSEMBLY W/FILTER.....53
HOSE ASSY,SEC.CYL.,TMZ34 **.....61
MAT.LIFT HOLDER TMZ.....81
FILTER,10 MICRON.....53
HOUSING,BATERY CHARGER(55040.....51
MATERIAL LIFT ACC W/DECAL CSA.....81
FILTER,PICK-UP SCREEN***.....53
HOUSING,POWER INLET.....15
MATERIAL LIFT ACC,W/DECAL ANSI.....81
FITTING - ELBOW, PWR UNIT, TMZ.....53
HOUSING-BATT CHGR.....51
MATERIAL LIFT ASSY, TMZ.....79
FITTING,ELBOW,45D,520320-4-6**.....61
HUB,10X2.25",STUDDED1/4-20,TMZ.....35
MATERIAL LIFT CARIAGE W/DECAL.....79
FITTING,TEE,BRAKE LINE.....35
HUB,BRAKE,EURO (55054) TMZ34.....37
MATERIAL LIFT CARRIAGE W/DEC.....79, 81
FITTING,TEE,RUN,SWIVEL520432-4.....61
HYDRAULIC BRAKE KIT TMZ34.....35
MATERIAL LIFT CARRIAGE W/DEC**.....81
FLASHING BEACON ACC TMZ34.....87
MID-RAIL GUIDE WITH LOOM.....73
FOOT PAD,NYLON,MOLDED.....55
MOTOR - POWER UNIT, TMZ-34/19.....53
I
FOOT,RUBBER,OUTRIGGER TMZ34.....33
MOTOR, HYD-METRIC TMZ34.....43
FOOTPAD,CASTING,OUTRIGGER***.....33
INNER BEARING CONE (L68149).....35
FUSE,15A,250VAC, SLOW BLOW.....51
INNER BEARING CUP (L68111).....35
N
FUSE,5 AMP.....49
NIPPLE - POWER UNIT, TMZ.....53
J
NIPPLE,DIAGNOSTIC,#6 PORT.....61
G
J-BOX COVER, EUROPEAN TMZ-34.....15
Nut.....27
G.C. CIRCUIT BOARD W/OVERLAY.....49
JIB PIVOT ASSEMBLY.....67, 69
Nut - Hex, 4 -40.....51
GAS SHOCK,SCISSORS***.....57
JIB REINFORCEMENT,TMZ34.....69
Nut - Lock, M10 x 1.5 mm.....19
Gasket.....27
GASKET,COVER,GFCI,WEATHERPROOF..73
96
TMZ-34/19
Part No. 52074
April 2017
Part Description Index (continued)
NUT - PROPORTIONAL VALVE, TMZ........65,
67, 69
NUT, SPINDLE, 6-1%%**.....35
NUT,1/2-20,ACORN,TMZ34.....19, 21, 23, 83
NUT,BEVELED,M12X1.75 TMZ.....29
NUT,FLANGED (55054) TMZ.....37
NUT,HEX M10-1.5.....29, 41
NUT,HEX, M6.....73
NUT,HEX,JAM,1/2-13.....81
NUT,HEX,M8 X 1.25.....39, 41, 79
NUT,LP NYLOCK,1/2-13.....89
NUT,LP NYLOCK,5/8-11.....21, 81, 91
NUT,NYLOCK,1/2-20.....83
NUT,NYLOCK,M10X1.50.....15, 21, 23, 25, 39,
41, 55, 63, 67, 81, 85, 89
NUT,NYLOCK,M12X1.75.....15, 23, 25, 31, 43
NUT,NYLOCK,M14X2.00.....43, 47
NUT,NYLOCK,M16X2.00.....15, 31, 41
NUT,NYLOCK,M3X.50.....15, 33
NUT,NYLOCK,M4X.70.....49, 73, 81, 89
NUT,NYLOCK,M5X.80.....15, 57, 87, 89
NUT,NYLOCK,M6X1.00......19, 21, 35, 45, 47,
55, 67, 69, 73, 75
NUT,NYLOCK,M8X1.25......15, 17, 39, 41, 47,
55, 57, 63, 69, 73
NUT,SOLENOID VALVE COIL.....43
NUT,WEDGE,KNOTT BRAKE (55054).....37
NUT,WING,M8,MLD PLSTC,TMZ34.....79
O
O-RING KIT (ORFS FITTINGS).....61
O-RING, .975 X .210.....17
O-RING, 0.094 X 1.31 X 1.5.....33
O-RING,MASTR CYLNDR(62768)TMZ.....31
O-STYLE RETAINING RING.....33
ORIFICE PLATE,0.037".....61
OUTER BEARING CONE (L44649).....35
OUTER BEARING CUP (L44610).....35
OUTLET - BATTERY CHARGER***.....51
OUTLET BOX,TOP,W/LID,FOREIGN.....73
OUTLET,110V GFCI***.....73
OUTRIG ASSY,MANUAL,COMP,TMZ34.....33
OUTRIG ASSY,MANUAL,WELD,TMZ34.....33
OVERLAY, GROUND CNTRL BOX.....49
OVERLAY,PLAT CTRL BOX,TMZ34***.....77
P
PAINT,AEROSOL,BRIGHT BLUE***.....11, 13
PAINT,WET,GENIE BLUE (1 GL)**.....11, 13
PARKING BRAKE KIT, EURO TMZ34.....41
PARKING BRAKE SYSTEM.....39
PC BOARD ASSY, CONN.,TMZ34.....49
PC BOARD ASSY,CPU,TMZ34.....49
PC BOARD ASSY,PLTFORM,TMZ34.....77
PC BOARD ASSY.,DISPLAY,TMZ34.....49
PIN - PARKING BRAKE, TMZ-34/19.....39, 41
PIN - SCREW JACK, (41870).....33
PIN CONNECTOR,FEMALE ***.....49, 69, 71,
89
PIN CONNECTOR,MALE.....45, 49, 69, 71, 89
PIN,1.00DIAX6.82LG,1HOLE.....65, 67
PIN,1.00DIAX8.07LG,1HOLE.....65, 67, 69
PIN,1.50DIAX8.25LG,1HOLE.....65
PIN,5/8"DIA,3.2GRIP,TMZ34 %%.....33
PIN,ACTUATOR ROLLER,INNER TMZ.....31
PIN,ACTUATOR ROLLER,TOP TMZ50.....31
PIN,CLEVIS,.375 X 1.5.....19
PIN,CLEVIS,.50 X 9.75LG.....55
Part No. 52074
PIN,CONNECTOR,IEC320.....15
PIN,COTTER,.063 X 1.....41
PIN,COTTER,.125 X .75.....19, 39, 55
PIN,COTTER,.219 X 1.75.....35
PIN,COTTER,0.156 X 1.5 TMZ50.....31
PIN,FRONT SHOCK,HITCH ASSY TMZ.....31
PIN,GROOVE,.125X1.00,TMZ34.....33
PIN,LATCH,OUTRIGGER,TMZ34.....33
PIN,LOCK,LONG***.....19, 21
PIN,LOCK,SHORT***.....55
PIN,OUTRIGGER,PIVOT,TMZ34.....33
PIN,TOGGLE,.50 X 8.13***.....73, 81, 89
PIVOT WELDMENT ASSY,LOAD SENSE.....89
PLAT. CONTROL BOX LID W/DECAL.....77
PLATE, BOX OUTLET MNT, UK 110V.....73
PLATE, MECH. AXLE SPACER.....25
PLATE,AIR LINE MOUNT.....85
PLATE,AXLE STOP,TMZ34.....19, 21
PLATE,BOX OUTLET MNT,TMZ34.....73
PLATE,CONNECTOR MNT,TMZ.....69
PLATE,FOOT RETAINER.....33
PLATE,MATL LIFT STRGE,TMZ34.....79
PLATE,PLATFORM BX MNT,TMZ34.....73
PLATE,REINFORCEMENT,TMZ34.....67
PLATE,UK POWER TO PLATFORM.....73
PLATE-MOUNT PLAT.CTL.BOX.....73, 77
PLATFORM PIVOT ASSY., TMZ50.....69, 73
PLUG AND CAP KIT-SERVICE,ORFS*.....61
PLUG, 4 WAY FLAT 5 WIRE.....71
PLUG,1/4"SERIES,3/8 MPT.....85
PLUG,CONNECTOR,FEMALE*.....69, 71
PLUG,CONNECTOR,MALE*.....69, 71, 89
PLUG,TRAILER,7 PIN.....71
POWER CORD - BATTERY CHARGER.....51
POWER CORD, AUSTRALIA.....15
POWER CORD, DENMARK.....15
POWER CORD, INDIA.....15
POWER CORD, ISRAEL.....15
POWER CORD, ITALY.....15
POWER CORD, JAPAN.....15
POWER CORD, SWITZERLAND.....15
POWER
CORD,BATT
CHARGR,DOM
TMZ.....51
POWER CORD,ENGLAND,240V,16AMP.....15
POWER CORD,NOVON***.....15
POWER CORD,UK,125V TMZ.....15
POWER CORD,US 110***.....15
POWER UNIT, 24VDC*** TMZ34.....47, 53
PRIMARY BOOM ASSY.TMZ-34/19.....63, 67
PUMP ASSEMBLY, POWER UNIT, TMZ.....53
Push Rod.....27
PUSH ROD ASSEMBLY TMZ50.....31
PUSH ROD ASSY.REPLACE.KIT TMZ.....27
R
RECEPTACLE,BOX MNT,AUSTRAL,220.....73
RECEPTACLE,BOX MNT,CNT EURO220.....73
RECEPTACLE,BOX MNT,UK,220.....73
RELEASE HANDLE REPLACE.KIT TMZ.....27
Reservoir.....27
RESERVOIR W/DECAL.....53
RIVET,ALUM,ALUM,P,.125 X .337.....69, 89
RIVET,STEEL,P, .25 X .375.....35, 39, 41
RIVET,STL,STL,.188 X .50.....47, 73, 81
ROD END,.375 X 2.25***.....33, 65, 67, 69
ROD END,.375 X 3.69.....65
ROD,ACTUATR LEVER,MECH BRAKE**.....37
ROLLER ARM,LIMIT SWITCH TMZ34.....17
ROLLER KIT(OVERSIZE) QTY 1.....13
TMZ-34/19
ROLLER,ACTUATOR,TOP TMZ.....31
ROLLER,BRAKE ACTUATOR (59582).....31
S
Screw.....27
SCREW JACK ASSY,TMZ34.....33
SCREW JACK,OUTRIGGER TMZ34***.....33
SCREW JACK,TONGUE***.....15
SCREW W/ THREADED PIN,M12X1.75.....29
SCREW,4-40 X 0.5".....51
SCREW,FHS,1/4-20X1.38,NP.....33
SCREW,FHS,M10 X 1.5 X 25.....67
SCREW,FHS,M6 X 1 X 20.....55
SCREW,FHS,M8 X 1.25 X 25.....19, 21
SCREW,HHC,1/4-20 X .75 GR5.....31
SCREW,HHC,3/8-16 X 1.875,GALV......79, 81
SCREW,HHC,5/16-18 X .5.....31
SCREW,HHC,5/16-18 X .75.....45
SCREW,HHC,5/16-18 X 5/8,GR5.....31
SCREW,HHC,5/8-11 X 4.0***.....91
SCREW,HHC,M10 X 1.5 X 12.....15, 69, 89
SCREW,HHC,M10 X 1.5 X 34.....37
SCREW,HHC,M10 X 25MM,GR 8.8.....19, 47,
55, 65, 81, 85
SCREW,HHC,M10 X 30MM,.....21, 23, 25, 33,
39, 41
SCREW,HHC,M10 X 40MM,GRD8.......15, 63,
87
SCREW,HHC,M10 X1.5 X 120,GR8.8.....15
SCREW,HHC,M10X20,GR5,YEL ZINC......29,
67, 69
SCREW,HHC,M12 X 1.75 X 220 TMZ.....15
SCREW,HHC,M12 X 1.75 X 25.....29
SCREW,HHC,M12 X 120.....15, 31
SCREW,HHC,M12 X 30.....23, 25, 43
SCREW,HHC,M12 X 70.....15, 25, 29
SCREW,HHC,M12 X 80.....29
SCREW,HHC,M14 X 70.....47
SCREW,HHC,M16 X 110.....31
SCREW,HHC,M16 X 150.....41
SCREW,HHC,M16 X 220.....15
SCREW,HHC,M16 X 30.....31
SCREW,HHC,M4 X 16MM.....73
SCREW,HHC,M5 X 40.....89
SCREW,HHC,M6 X 16........19, 21, 35, 43, 45,
73, 75
SCREW,HHC,M6 X 20MM,GR8.8...19, 45, 47,
73
SCREW,HHC,M6 X 25.....21
SCREW,HHC,M6 X 35MM,GR 8.8.....55
SCREW,HHC,M6 X 55MM,GRD 8.8.....67, 75
SCREW,HHC,M8 X 1.25 X 25...15, 41, 47, 55,
57, 63, 69, 79
SCREW,HHC,M8 X 120.....41
SCREW,HHC,M8 X 16.....45, 55
SCREW,HHC,M8 X 20MM.....43, 57, 69, 73
SCREW,HHC,M8 X 40.....39
SCREW,HHC,M8 X 80.....43
SCREW,PHIL,PHM,10-24 X.38,SEMS.....53
SCREW,PHILLIPS,PHM, M4 X 35.....89
SCREW,PHILLIPS,PHM,M3X.5X20.....33
SCREW,PHILLIPS,PHM,M4 .7 X 10.....49, 73,
77
SCREW,PHILLIPS,PHM,M4 .7 X 25.....81
SCREW,PHILLIPS,PHM,M4.7 X 30.....17
SCREW,PHILLIPS,PHM,M5X.8X10.....57
SCREW,PHILLIPS,PHM,M5X.8X16.....15, 57,
75, 87
SCREW,PHM,M3 X .5 X 10.....15
97
April 2017
Part Description Index (continued)
SCREW,PHM,M4 X 0.7 X 6MM GR4.8.......49,
77
SCREW,RHM,6-32 X .75.....51
SCREW,SHC,M12X1.75X45.....23, 43
SCREW,SHC,M12X1.75X60.....43
SCREW,SHC,M14X2.00X40.....43
SCREW,SHC,M8 X 1.25 X 25.....17
SCREW,SHS,1/2-13 X .625.....89
SEAL KIT, JIB CYL.(41889)**.....69
SEAL KIT, LIFT CYL.(41890).....67
SEAL KIT, LIFT CYL.(41891).....65
SEAL KIT,HYDRAUL ROTATE MTR.....43
SEAL,CABLE CONNECTOR,HT SHRINK..69,
71
SEAL,GREASE (SL173).....35
SEAL,MOTOR.....53
SEAL,O-RING,PUMP***.....53
SECONDARY BOOM ASSY,TMZ34.....63, 65
SECONDARY LINKAGE ASSY,TMZ34......63,
65
SENSOR, LEVEL,1.5DEG,TMZ34.....45
SERIAL NUMBER PLATE,TMZ.....11
SERV KIT,DOM LESTOR CHGR,TMZ34.....51
SERVICE KIT, CURTIS MTR CONTROLLER,
TMZ34.....47
SERVICE KIT,JIB BOOM,TMZ***.....69
SHAFT,MECH HITCH ASSY (55053).....29
SHELL,BOWDEN CABLE (55054).....37
SHIM, WEAR PAD,THIN.....19
SHIM, WEARPAD, SLOTTED TMZ.....21
SHIM,WEAR PAD,TMZ34.....19
Shock Absorber.....27
SHOCK ABSORBER,HITCH (55053).....29
SHOCK REPLACE. KIT,HITCH, TMZ.....27
SHOE & LINING KIT,TMZ-34/19.....35
SHOLDER BOLT, SPECIAL TMZ50.....89
SHOULDER BOLT REPLACE. KIT TMZ.....27
SIDE LIGHT ASSY W/BULB***.....15
SLEEVE,PROTEC,BEARING (55054).....37
SNAP RING,EXTERNAL,1.00 DIA......33
SNAP RING,SCREW JACK, TMZ.....15
Spacer.....27
SPACER, EUROPEAN HITCH TMZ-34.....41
SPACER, MECH. BRAKE EQ......41
SPACER, PLAT ALIGN RKR TMZ50.....89
SPACER, TURNTABLE STOP,TMZ34.....47
SPACER, WEARPAD PAINTED TMZ.....21
SPACER,.75",PARKING BRAKE, TMZ.....39
SPACER,0.5",PARKING BRAKE, TMZ.....39
SPACER,OUTRIGGER PIN***.....33
SPARE TIRE ACC EURO TMZ34.....83
SPARE TIRE, TMZ (SERVICE).....83
SPLIT RING, 1.00 DIA.....81
SPRING SLEEVE,HITCH ASSY(55053.....29
SPRING, RETRACTOR,HYD BRAKES.....35
SPRING,ADJUSTING SCREW***.....35
SPRING,AXLE LATCH,TMZ34~.....19, 21
SPRING,HOLD DOWN,BRAKE (55054).....37
SPRING,OUTRIGGER GUIDE,TMZ34.....33
SPRING,OUTRIGGER HANDLE,TMZ34.....33
SPRING,RETURN,LOWER(55054)T34.....37
SPRING,RETURN,UPPER(55054)T34.....37
STD PLAT.ASSY W/DECALS,CE T34.....73
STD PLATFORM ASSY TMZ-34.....73
Stop.....27
STOP RING (55053) TMZ34.....29
STOP&SPRING REPLACE.KIT TMZ.....27
STROBE,BEACON,W/OUT HARDWARE**...87
98
SVC KIT,CNTRL SYS,TMZ34MAN<2K*.....45,
49, 73, 77
SVC KIT,UK RECEPT.REPLACEMENT.....73
SWITCH,LIMIT.....17
SWITCH,LIMIT,NC,PRECISION.....89
SWITCH,OUTRIGGER INRLCK,TMZ34.....33
WASHER,LOCK,INTERNAL TOOTH,1/4.....31
WASHER,LOCK,M10....15, 17, 33, 47, 63, 65,
67, 69, 89
WASHER,LOCK,M12.....29, 43
WASHER,LOCK,M3.....33
WASHER,LOCK,M4***.....17, 77
WASHER,LOCK,M6.....43, 73, 75
WASHER,LOCK,M8.....45, 79
T
WASHER,LOCK,WAVY, M10 TMZ.....29
T-BOLT,M6 X 1.00,TMZ.....67, 69
WASHER,SHIM,1.01 X 1.63 X.062.....33
T-BOX,2.75 X 4.5 X 2.0.....73
WASHER,STAR,INTERNAL.....83
TAILIGHT HARNES HITCH TO BASE.....71
WASHER,THRUST .5 X 1.0 X .063.....79, 81
TAILLIGHT HARNESS JIB TO BASE.....71
WEAR BUTTON,NYLATRON TMZ.....31
TAILLIGHT,LEFT W/HARDWARE***.....73
WEAR PAD, ALIGNMENT.....15, 63
TAILLIGHT,RIGHT W/HARDWARE***.....73
WEAR PAD,AXLE TOP,OUTER,TMZ34.....19
TAPE,WARNING,BLK/YEL, 50'***.....11, 13
WEAR PAD,AXLE,SLIDER,TMZ34.....19
TENSION EQUALIZER ASSY, TMZ34.......35,
WEAR PAD,JIB REINFORCEMENT,TMZ.....69
39
WEAR PAD,PLATFORM.....73, 81
THREADED ROD, M8 X 10" LG TMZ.....39, 41
WEARPAD, AXLE, SIDE.....21
TILT SENSOR TEST TOOL(SERVICE).....45
WEARPAD, AXLE, TOP TMZ.....21
TIRE WITH TUBE,TMZ34**********.....15
WEARPAD,JIB STOP,TMZ34.....17
TIRE,185/80,13",LOADRANGE"C".......19, 21,
WEDGE (55054) TMZ34.....37
23, 83
WELDMENT, HITCH EXTENSION.....91
TIRE,EURO,195R15 TMZ34.....25, 83
WELDMENT,BATT.BOX,RIGHT,TMZ34.....55
TIRE/WHEEL ASSY. EURO TMZ34.....25, 83
WELDMENT,BATTERY COVER,TMZ34.....55
TONGUE ASSY W/DECAL,COMBO***.....15
WELDMENT,RETR AXLE SLEEVE T34.....21
TONGUE ASSY W/DECAL,EURO.....15
WELDMENT,ROCKER LOAD SENSING.....89
TONGUE ASSY W/DECAL,STANDARD.....15
WHEEL CYL W/PUSHROD (80235).....35
TUBE - SUCTION, PWR UNIT, TMZ.....53
WHEEL CYLINDER W/PUSHROD(80234....35
TUBE,ACTUATOR SLIDER.....31
WHEEL, 13 INCHES,.....19, 21, 23, 83
TUBE,INTERNAL RETURN (41888)**.....53
WHEEL, EURO 15 INCHES TMZ34.....25, 83
TUBE,PVC PLST,1"IDX.035X2"L.....59
WHEEL,PNEUM 10",3/4" HUB***.....15
TUBE,STD.SLIDING MIDRAIL-16.75.....73
WHEEL/TIRE ASSY.....19, 21, 23, 83
TURNBUCKLE ASSEMBLY.....79, 81
WIRE CABLE,18/4.....73
TURNTABLE REINFORC. ASSY, TMZ.....43
WIRE HARNESS,JIB TO PLAT CONT.....69, 77
TURNTABLE SPACER ASSY.TMZ34/19.....43
WIRE HARNESS,LIFT TMZ34.....49
WIRE HARNESS,POWER TMZ34.....17, 49
V
WIRE HARNESS,TAILLIGHT,EURO.....71
WIRE LOOM,.413" NON-SLIT***.....73
VALVE, CHECK, PWR UNIT, TMZ.....53
WIRING HARNESS,L.OUTRIGGER,TMZ.....49
VALVE,MAN.O.R. CART.**.....65, 67, 69
WIRING HARNESS,R.OUTRIGGER,TMZ....49
VALVE,NEEDLE.....43
VALVE,PROPORTIONAL(52322)T3499.....53 WLDMT,FIXED AXLE MNT BRKT.....23, 25
WLDMT,MNT BRACKET LH.....23, 25
VALVE,RELIEF,POWER UNIT,TMZ.....53
WRENCH, LUG,13/16.....47
VALVE,RELIEF,ROTATE MNFLD, TMZ.....43
WRENCH,LUG, EURO TMZ.....47
VALVE,SOLENOID.....43
WRNG
HARNESS,LOAD
SENSNG
VALVE,SOLENOID,NC,BI-DIR.....65, 67, 69
TMZ34.....89
VALVE,SOLENOID,ROTATE MANFLD.....43
W
Warning - Compartment Access.....11
Washer.....27
WASHER - SPINDLE.....35
WASHER,.375X1.25X.100.....43
WASHER,DISK M12.....29
WASHER,FENDER, M16.....15
WASHER,FLAT M3.....33
WASHER,FLAT, .25 X 1 X .046.....73
WASHER,FLAT, M5 YELLOW ZINC.....15, 57,
89
WASHER,FLAT,M10,ZINC PLTD.....15, 17, 21,
23, 25, 63, 69, 79, 81, 87
WASHER,FLAT,M12.....15, 23, 25, 29, 31
WASHER,FLAT,M14.....47
WASHER,FLAT,M4.....17
WASHER,FLAT,M6 PLTD......35, 47, 55, 73
WASHER,FLAT,M8,YELLOW ZINC......47, 57,
79
WASHER,LOCK,.313.....43
WASHER,LOCK,EXTRNL TOOTH, 5/16.....31
TMZ-34/19
Z
ZERK,GREASE (55053).....29
ZERK,GREASE,1/8 NPT.....19, 21, 23, 43
Part No. 52074
April 2017
Part Description Index (continued)
This Page Intentionally Left Blank
Part No. 52074
TMZ-34/19
99
April 2017
Fitting Cross References
100
TMZ-34/19
Part No. 52074
April 2017
Fitting Cross References (Continued)
Part No. 52074
TMZ-34/19
101
April 2017
Fitting Cross References (Continued)
102
TMZ-34/19
Part No. 52074
April 2017
Fitting Cross References (Continued)
Part No. 52074
TMZ-34/19
103
April 2017
Fitting Cross References (Continued)
104
TMZ-34/19
Part No. 52074
April 2017
Fitting Cross References (Continued)
Part No. 52074
TMZ-34/19
105
April 2017
Fitting Cross References (Continued)
106
TMZ-34/19
Part No. 52074
Parts Manual
TMZ-34/19
from SN T3499-001
Part No.
52074
Rev B5
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertisement